


Ui I

— L AEMFHFEHH T &FEAXEHEA R A A K FDS0G,
FD60. FD70G. FD8OGH! X 4=, VAAH | J7 7545 PR J 56 e 2% &A1 InF, o 25 56
P s SN AT . B LR, IHMEIT RS %

T BT BRI, M\Zﬁiﬁfﬁiéﬁﬁiﬁﬁﬂjféﬁv, JF AR5 2 HB A H sk 5 W] &
PR e RS . TR AR = .

= AHZP X ER SRR T

L] L]

@ B TF AR 200, 3004 350

= E:2m. 3m. 3.5m
JAEAR L —RIEARI(K) . 2
HEABM) . — %2 HAHE(2).
=4 HH(S)
1 80 77 28 W A2 B)(AT)

RENHALS: W3, CY1. S3. KMS2,
G3. G4. YC2

77 i & 415 GOODSENSE N J(G)

A7 & 71485 :50. 60, 70, 80
W7 : 5t 6t. 7t. 8t

FD: -l 5 2 58 0l X 4=

FY: V7 i A A v/ X%

DU b vk Sk, AR AT A .

fov GBS R SIHAC S TG FR VX A0

IS~ HAREM 5 RGBT KR .

FD50,60,70,80-W3 Fit 1142 6BG1QC-02 K ZhHl  FD50,60,70,80-KMS2Hi 5117 QSB4.5-C110 & BhHL
FD50,60,70,80-CY 1 ACiH4ECY6102BG-E2-46 K 5Hl FY50,60,70,80-G3leill JHAFATEALGMA.3 K 5L
FD50,60,70,80-S3 It —ZS6S-T & Bl FY50,60,70,80-G4MC il H TAUE 2 GM4.3 K Bl
FD50,60,70,80-YC2 Fit. 15 4£YC6B125-T20( A Fx K ££6108) K &hHL

T EX-AZK 7 ) & AN HN 22K i g 1) & 2 1
EX-BE 7 1 [ — i i 3y 1 1 32 1 & Y 22



FOREWORD

1. This parts list is applied to the “ZHEJIANG GOODSENSE FORKLIFT COMPANY LTD”
FD50G. FD60. FD70G. FDS8O0G forklift truck . It is intended for users to identify the name
, number and quantity of the parts replaced or repaired and to order them from the suppliers
works .

2. When order parts , it is necessary to state the model of the forklift truck , its date of
manufacture and according to this Part List , to state the whole number , the whole name and
quantity .

3. Among the models of the forklifts truck :

L] L] Q Lifting height : Code : 200, 300+ 350

Height : 2m. 3m. 3. 5m

Mast type : Normal mast(I)(K). Normal mast(II)(M)
2-stage full free mast (Z). 3-stage full free mast (S)

Transmission type: Hydraulic transmission (AT)

Engine model: W3, CY1. S3. KMS2,
G3. G4. YC2

Serial number: G

Weight Series : Code : 50, 60. 70. 80
Ton : 5t. 6t. 7t. 8t

FD: Balance weight of diesel forklift
FY: Balance weight of LPG/gasoline forklift

4. If there is any change, we will not notify.

5. Model application: Engine model and maximum capacity.

6. The following trucks are provided with corresponding engine.
FD50,60,70,80-W3/6BG1QC-02 engine FD50,60,70,80-KMS2/QSB4.5-C110 engine
FD50,60,70,80-CY1/CY6102BG-E2-46 engine FY50,60,70,80-G3/GM4.3 engine
FD50,60,70,80-S3/S6S-T engine FY50,60,70,80-G4/GM4.3 engine
FD50,60,70,80-YC2/YC6B125-T20(ffi #% T ££6108) engine

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada .

EX-B: Parts made for common forklift trucks markets .



R OR g

] . T
a
NEF )
Z
1N}
@)
O
S
WTR R 5% E L o] ,
H A — \

feZh R4

O
2 (]
IO




GROUP INDEX

BRAKE CONTROL

Ag

MAST SYSTEM

GOODSENSE |8 |
=

HYDRAULIC SYSTEM

| —— |
| —u o

o
.
u\——F“

DRIVING SYSTEM

) I
/ BODY SYSTEM

ACCELERATOR PEDAL

.y =
- {_ I I “ 7
( %ﬁ

=

( 'EZJ

: ®
L
— P |

ELECTRIC SYSTEM/ STEERING SYSTEM




N

.

INDEX

KENWLASG Engine system

B AHLERE Engine MOUNE « « « + « « + v v v v e e 1-01
ARG Airintake SyStem =+« « s o v v oo v e it 1-09
BHIREE Coolling SyStem « = ¢ = ¢ = s o o o et vt bttt 1-17
PRI ZRSE Fuelsystem = « = o v v v v v e v oo oottt 1-23
HEAC R0 Exhaust SYStem  « « « « « « o o v e et 1-27
WHIZR A HI RS0 Tor-con oil cooling system « « = = = v e v oo v v v e ettt 1-39
{65 245  Driving system

DI 2% F1 25 0 2% Reduction&Differential =+« @ o v v v v v v v v oo et 2-01
()5 B 22 Drive UNit MOUNE « - « « =+« = & o o v v e me e meee e 2-05
FEZNBEE Drive UNIt + = ¢ ¢ ¢ ot o v oo v ot oottt ittt 2-09
RS (1/2) Torque-converter (1/2) «+ ¢ v v v o oo o v v oot ot oo oo e oo 2-11
AFHBL (2/2) Torque-converter (2/2) « « + = v v v v v v e 7-13
ARHAE (1/2) Transmission (1/2) == @ v v v oo v e v v v v i ii e e e 2-15
ARTHFE (2/2) Transmission (2/2)+ @« v v oo e e i i 2-19
24 R S Control valve I AN R N I 2-21
BEYMZE Charging pump « » = =+ v oo v v e e 2-25
B ] Hydraulic clutch [« v v o v v v v oo e e e e 2-97
BIA 9Tl Hydraulic clutch TIv v v v v v v oo i i 2-29
{EE 0B 4% 5L Parking brake ass’y =« ¢ ¢ 0 o o o e e e e et 2-31
IXZENHE Driveaxle + + =+ + v s v v oot oot e ottt et 2-33
UK BN M B Drive wheel assembly + « « + « o v oo v i e 7-37
?t\‘itﬁgu ij]%& Wheelbrake « ¢ ¢ = = ¢ ¢ ¢ o o o o o o ot o o v ot o o v ot oo 0 e 2-39
AF A AT EE Y\ Transmission control linkage « « + + =+ ¢ o o o o e oo e e e 2-43
H:ln) R4 Steering system

AR AN Steering Control + « + ¢« ¢ v v v v v vttt 3-01
BN ME  Steeringaxle « « « s v v v oo v v m o 3-05
FEN A Steering Wheel « « v v v v v v v i i e e 3-09
BN VAT Steering cylinders « « « v v v v v v v v e i e e e 3-11

T TN Accelerator pedal



jﬁ:\

VAN

?EH [‘] El;“?g é}»}\ Accelerator pedal .............................. 4-01

T2 24 Brake system

TR EN 5 a9\ Brake & inching control « « « « « ¢ ¢ o o v v v v v vttt 5-01
TR E B RS Brake Piping System =+« = = v v v oo v oo oo vt 5-09
7207 Brake eVer « =+« « « v m et e 591
5 A4 Body system

o ST Frame & balance « « + + + o o v o e e e 6-01
L& R M BE#F Hood. Floor Board & Seat = = = = = = s v v v o v o v v oo v e 6-13
IR Head guard  « « « o v v e e e e 6-19
WK A4 Hydraulic system

VTETNAT  OILtank =« v oo e oo e e e 7-01
BEE K () Valve control linkage (two-throw) =« + « =+ o o o v o v v e 7-03
B (=) Valve control linkage (three-throw) « = =+« ¢ =« v e v o v 7-05
B (Y /) Valve control linkage (four-throw) « « « « c o v v v oo v v 7-07
R (TLF ) Valve control linkage (five-throw) « « = = = e o o o o o o e 7-09
WE M Hydraulic pipeling  « « o« o v oo oo oo e e i i 7-11
EH RS Lifting system

| 4855 i R i (FE A ) Hydraulic system mast(Normal mast KM) + « -+« -+« - 8-01

T84 B R G0 (— 1 4 A 1) Hydraulic system mast(Full Free 2-Stage Mast KZM) 8-03
[T 2855 B R G0(— 1 4> A i) Hydraulic system mast(Full Free 3-Stage Mast KZM) 8-06

AR U SR R 811
07 HRGEARD) Lift Bracket Normal Mast =+ ¢« =+ ¢ o v v o v v o v oo v oo v v 8-13
BT A=A 4 H i) Lift Bracket Full Free 2-Stage Mast + « « =+« ¢ o o o o o o e 8-15

BU(=54>H ) Lift Bracket Full Free 3-Stage Mast « « « « « =« =+ =+« o« 8-17
] 73,5(%2& zjéj) Mast (Normal mast KIM) = « = ¢ ¢ o v v v v e v v v e v oo v vt 8-19
T22(75 4 H HH) Mast (Full free 2-stage mast KZM) = « + « = =« e o v v v v v 8-21
[ J4E(="15 4= H i) Mast (Full free 3-stage mast KZM) =+« =+ ¢ o o v oo v oo v 8-23
TR EL (FEARM) Lift Cylinder(Normal Mast KIM) « « ¢ = o v v v o e v e o e e 8-25
H AL TH Y 6L (=75 4> © i) Front Lift Cylinder (Full Free 2-Stage Mast KZM) - - - 8-29
A FF ¥ 6 (<15 4> © #1) Front Lift Cylinder (Full Free 3-Stage Mast KZM) -« - - 8-31

Je S FE &L (15 42 @ /1) Rear Lift Cylinder (Full Free 2-Stage Mast KZM) - - - 8-33



Ja B T ST (=15 42 H 1) Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

AR EL Tilt cylinder

Ju. HA RS Electric system

EE, /:_c % éﬁ Electric system ...............................

+. Bl Scutcheon
b Scutcheon - - -



— KIHLARSE

ENGINE SYSTEM



FD50,60,70,80-CY 1/W3

KB e

Engine mount

-01

1



KB e

Engine mount

FD50,60,70,80-CY 1/W3

Fre Tt FHAT 44 TR H HVE
Item Part No Description Q’ty Remark
1 A50A5-10100 WU ¥ Rubber 2 | FD50,60,70,80-CY1
- A50B5-10300 HUE#  Rubber 2 FD50,60,70,80-W3
2 GB/T6171 2R M12X 1.25 Nut 2
3 GB/T93 #4412 Washer,Lock 2
4 GB/T5783 24 M10X 35 Bolt 4
5 GB/T97.1 P10 Washer 4
6 GB/T93 #iE10 Washer,Lock 4
7 GB/T6170 #2 5 M10 Nut 4
8 AS50A5-10300 6102 ZlIHL. Engine 1 | FD50,60,70,80-CY1

A50B5-10200

6BG1 K 3Hl Engine

FD50,60,70,80-W3

1-02




FD50,60,70,80-S3/YC2

Engine mount

KB e

1-03



KB e

Engine mount

FD50,60,70,80-S3/YC2

5 T T 24 FR A H/E

Item Part No Description Q’ty Remark
1 A50E5-10100 —35S6S-TR N Engine 1 FD50,60,70,80-S3
- A50G5-10100 1261082l Engine 1 | FD50,60,70,80-YC2
2 A50E5-10300 KEANHHL  Engine support 2 FD50,60,70,80-S3
- A50G5-10300 KEHILHLE  Engine support 2 | FD50,60,70,80-YC2
3 AS50E5-10200 MU #  Rubber 2 FD50,60,70,80-S3
- A50G5-10200 HLBIEY  Rubber 2 | FD50,60,70,80-YC2
4 GB/T5783 B2 M10X 30 Bolt 4
5 GB/T93 #1310 Washer,Lock 4
6 GB/T97.1 F-#410 Washer 4
7 GB/T6170 IZRE M10 Nut 4
8 GB/T5783 B2 M12X30 Bolt 8
9 GB/T93 #i#12 Washer,Lock 8
10 GB/T97.1 V#4412 Washer 8
11 GB/T93 #iE14 Washer,Lock 2
12 GB/T97.1 #4414 Washer 2
13 GB/T6171 IZRE M14X 1.5 Nut 2




KB e

Engine mount

FD50,60,70,80-KMS2

1-05



KB e

Engine mount

FD50,60,70,80-KMS2

Fre Tt TR i i
Item Part No Description Q’ty Remark

1 A90F5-10100 HEIIHQSB4.5-C110 & #h#l Engine 1

2 A90F5-10001 Hh7%6306 Bearing 1

3 A90F5-10004 RANHLAEHLE  Engine support 1

4 A90F5-10005 KA P Engine support 1

5 A120A5-10003 RAPLIEESR  Rubber 2

6 GB/T5783 24 M10X 35 Bolt 10

7 GB/T93 #1410 Washer,Lock 18

8 GB/T97.1 V3410 Washer 18

9 GB/T5783 B2 M10X25 Bolt 8

10 GB/T6170 BEEE M10 Nut 4

11 A90F5-10003 AU L Fan base 1

12 A90F5-10002 K5 Fan 1

13 TK000-080100 TR & 80-100 Clip 8

14 A90F5-11007 e A48 HE  Intercooler pipe 4

15 A90F5-11008 A # S Intercooler intake 1

16 A90F5-11009 haas A% Intercooler freeing pipe 1

1-06




FY50,60,70,80-G3/G4

RBPL 22
Engine mount

1-07



KB e

Engine mount

FY50,60,70,80-G3/G4

5 T T 24 FR A H/E
Item Part No Description Q’ty Remark

1 A5015-10200 GM4.3IMIER R L Engine 1 FY50,60,70,80-G4
- A45F5-10200 GM4.3HENUER K BIHL Engine 1 FY50,60,70,80-G3
2 A30BD5-10003 17K Bearing 1

3 A30BD5-10005 #} % Bushing 1

4 A5015-10300 KEHLAEHLE Engine support 1 FY50,60,70,80-G4
- A50F5-10200 RANPLYLIE  Engine support 2 FY50,60,70,80-G3
5 A5015-10200 KEANHLA P Engine support 1 FY50,60,70,80-G4
6 AS50F5-10300 ML Rubber 2

7 GB/T5783 1244 M10X35 Bolt 6

8 GB/T93 #E10 Washer,Lock 10

9 GB/T97.1 #4410 Washer 10

10 GB/T6170 JEERE M10 Nut 4

11 GB/T5783 W24 M12X30 Bolt 2

12 GB/T93 #4412 Washer,Lock 2

13 GB/T97.1 #4412 Washer 2

14 AS50F5-10002 A5 & Fan base 1

15 A50F5-10004 K& Fan 1

16 GB/T5786 B2 H: M8X1.25X 75 Bolt 4

17 GB/T93 #1448 Washer,Lock 4

18 GB/T97.1 F-#48 Washer 4

19 A5015-10500 75K #% [f 72 B Evaporator fixing plate 1 FY50,60,70,80-G3
20 GB/T5783 IZF: M8 X 10 Bolt 1 FY50,60,70,80-G3
21 GB/T93 FAEY Washer,Lock 1 FY50,60,70,80-G3
22 GB/T97.1 - #48 Washer 1 FY50,60,70,80-G3
23 GB/T5783 B2 M10X 15 Bolt 2 FY50,60,70,80-G3
24 GB/T93 FE10 Washer,Lock 2 FY50,60,70,80-G3
25 GB/T97.1 4410 Washer 2 FY50,60,70,80-G3

1-08




A) /:: é\
lﬁ. m:%jﬁ FD50,60,70,80-CY1/W3
Air intake system




ARG

Air intake system

FD50,60,70,80-CY 1/W3

P TG 44 Kot ok
Item Part No Description Q’ty Remark
1 A50A5-10200 2R VETE RS Air cleaner 1
2 GB/T5783 2k M8X20 Bolt 6
3 GB/T93 #fiE 8 Washer 9
4 GB/T97.1 SE# 8 Washer 9
5 A50C5-10002 ZRUR AR BENL  Air cleaner installation 1
6 | AS50C5-10001 HEUA  Hose, intake air 1| Dy o0 70.80-CY
- AS0ES5-10004 S A Hose, intake air 1 FD50,60,70,80-S3
7 TK000-90110 K4 $90-110 Clip 2
8 TK000-80100 4 $80-100 Clip 2
9 | AS50A5-10001 B Hose, intake air 1| Dy e07ose-ev
- AS50E5-10003 HEA45B  Hose, intake air 1 | FD50,60,70,80-S3
10 A90D1-10010 UGS SCHE  Air filter bracket 2 e T B T4 32
- AS50C5-10200 B R Intake pipe ass’ y 2 225 g S B T 454 )
11 GB/T5783 24 M8X25 Bolt 3
12 A50C5-10100 ZRSHVERS  Alir thick filters 1
13 A50C5-10005 B cH Rubber pad 1




FD50,60,70,80-YC2

Air intake system

ARG

1-11



ARG

Air intake system

FD50,60,70,80-YC2

5 T T 24 FR A H/E
Item Part No Description Q’ty Remark

1 A50A5-10200 A JETERS  Air cleaner 1

2 GB/T5783 12K M8X25 Bolt 7

3 GB/T93 FF 8 Washer 7

4 GB/T97.1 -3 8 Washer 7

5 A50G5-10500 UL AM  Air cleaner bracket 1

6 A50G5-10001 WA A  Hose, intake air 1

7 TK000-80100 R4 ¢80-100 Clip 1

8 A50G5-10002 5B  Hose, intake air 1

9 A90D1-10010 TUEA SCEE Air filter bracket 2 e 3 4 T4 %

- A50C5-10200 M B Intake pipe ass’y 2| A I A

10 A50C5-10005 Bk ## Rubber pad 1

11 A50C5-10100 TAKHIERS  Alr thick filters 1

12 TK000-50070 4 ¢ 50-70 Clip 1

13 TK000-90110 K4 $90-110 Clip 2




FD50,60,70,80-KMS2

Air intake system

ARG

1-13



ARG

Air intake system

FD50,60,70,80-KMS2

5 T T 24 FR A VT
Item Part No Description Q’ty Remark
1 A90F5-10200 A JETERS  Air cleaner 1
2 GB/T5783 12k M8X25 Bolt 3
3 GB/T93 I 8 Washer 3
4 GB/T97.1 SEH 8 Washer 3
5 GB/T5783 2K M10X25 Bolt 4
6 GB/T93 #4410 Washer 4
7 GB/T97.1 P44 10 Washer 4
8 D90F1-10300 23 s 2B Air cleaner installation 1
9 A120A5-10400 A RS Intake pipe ass’y 1
10 A50C5-10005 B Rubber pad 1
11 A120A5-10300 R TPESE  Air thick filters 1
12 TK000-110130 TR & 110-130 Clip 5
13 A90F5-11001 A% Hose, intake air 1
14 A50K5-10001 WA A  Hose, intake air 1
15 A90F5-11003 S A Hose, intake air 1
16 A90F5-11004 S4B Hose, intake air 1
17 TK000-080100 THIMESE & 80-100 Clip 3
18 A50K5-11003 S4B  Hose, intake air 1
19 A90F5-11006 S C  Hose, intake air 1




A) /:: é\
ARG FY50,60,70,80-G3/G4
Air intake system




ARG

Air intake system

FY50,60,70,80-G3/G4

5 T T 24 FR A H/E

Item Part No Description Q’ty Remark
1 A50A5-10200 A JETERS  Air cleaner 1
2 GB/T5783 12k M8 X 25 Bolt 7
3 GB/T93 FF 8 Washer 7
4 GB/T97.1 -3 8 Washer 7
5 A501I5-10400 UL BEN  Air cleaner installation 1 FY50,60,70,80-G4
- A50F5-10400 U BN Air cleaner installation 1 FY50,60,70,80-G3
6 A5015-10001 WS4 A Hose, intake air 1 FY50,60,70,80-G4
- A50F5-10004 A4 A  Hose, intake air 1 FY50,60,70,80-G3
7 TK000-80100 R4 ¢80-100 Clip 1
8 A5015-10002 HES%B  Hose, intake air 1 FY50,60,70,80-G4
- AS50F5-10003 S4B Hose, intake air 1 FY50,60,70,80-G3
9 A90D1-10010 TUEA SCEE Air filter bracket 1 e 4 T
- A50C5-10200 A B Intake pipe ass’y 1| 2oy T4k A
10 A50C5-10005 B R#H Rubber pad 1
11 A50C5-10100 SMPESS  Air thick filters 1
12 TK000-50070 K4 $50-70 Clip 1
13 TK000-90110 R4 $90-110 Clip 2




FD50,60,70,80-CY 1/W3/S3

FY50,60,70,80-G3/G4

RHARGR
Cooling system

-17



REARGE

Cooling system

FD50,60,70,80-CY 1/W3/S3

FY50,60,70,80-G3/G4

R Eh S T4 R Kok ik
Item Part No Description Q’ty Remark
1 A50A5-40001 K% Hose 1| Ty o0-70.80-C
- AS50E5-40001 /K% Hose 1 FD50,60,70,80-S3
- AS50F5-40001 /K% Hose 1 FY50,60,70,80-G3
- A5015-40001 K% Hose 1 | FY50,60,70,80-G4
2 TK000-44064 i b44~64 Clip 2 | a0 T0.80-CYl
= | TK000-44064 R4 d44-64 Clip 0 V30070 80-C/G4
3 TK000-38057 4 b38~57 Clip 2| Tyetreseet
- TK000-38057 R4 & 38~57 Clip 4 FD50,60,70,80-S3
4 | A50A5-40002 F/KE Hose T o
- A50E5-40002 /K% Hose 1 FD50,60,70,80-S3
- AS50F5-40002 F/K%  Hose 1 FY50,60,70,80-G3
A5015-40002 /K%  Hose 1 FY50,60,70,80-G4

5 GB/T5783 2 KMS X 15 Bolt 3

6 GB/T93 #fi#48 Washer,lock 3

7 GB/T97.1 “F-#8 Washer 5

8 A50A5-40100 Hr 28 5 I BE  Tank reserve ass'y 1

9 TG000-08185 IR & 8X 1850 Hose 1

10 A30A5-40003 B4 T Rubber 2

11 A30A5-40004 BIEH I Rubber 2

12 A30A5-40005 28 Bolt 2

13 A30A5-20003 #H Plate 2

14 GB/T889.1 BRI, M8 Nut 2

15 | A50A5-40200 KHRK  Radiator ass’y 1| o0 70.80-C
- A50E5-40100 KA E K Radiator ass’y 1 FD50,60,70,80-S3
- A50F5-40100 JKHE K Radiator ass’y 1 [FY50,60,70,80-G3/G4
16 | A50A5-40210 #'7  Retainer T AN D T
= | AS0E5-40110 $/  Retainer U | fopoy oS
17 GB/T5783 2 M8 X 15 Bolt 4 Wk 4 35

18 GB/T93 #fi#48 Washer,lock 4 WK b 4 32




FD50,60,70,80-YC2

REARGE

Cooling system

-19



REARGE

Cooling system

FD50,60,70,80-YC2

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50G5-40001 /K4 Hose 1
2 TK000-38057 K4 $38~57 Clip 4
3 A50G5-40200 BN 3k Pipe nipple 1
4 A50G5-40002 FJKE  Hose 1
5 GB/T5783 2 HMM8 X 15 Bolt 3
6 GB/T93 8 Washer,lock 3
7 GB/T97.1 S48 Washer 5
8 A50A5-40100 HUAES & B Tank reserve ass'y 1
9 TG000-08185 W & 8X 1850 Hose 1
10 A30A5-40003 BIRE T Rubber 2
11 A30A5-40004 BIRETT  Rubber 2
12 A30A5-40005 2 Bolt 2
13 A30A5-20003 A Plate 2
14 GB/T889.1 B KR RE M8 Nut 2
15 A50G5-40100 KH B Radiator ass’y 1
16 A50A5-40210 1M Retainer 1 I b 2 34
17 GB/T5783 I2FM8 X 15 Bolt 4 K b 2 3
18 GB/T93 #fi#48 Washer,lock 4 WK A 4 3 H

1-20




VA o
W H R G FD50,60,70,80-KMS2
Cooling system

14




REARGE

Cooling system

FD50,60,70,80-KMS2

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A90F5-40005 /K% Hose 1
2 TK000-44064 ks & 44~64 Clip 5
3 A90F5-40004 HEFE I Connect hose 1
4 A90F5-40006 FOKE B Hose 1
5 A90F5-40001 /K% Hose 1
6 TK000-51070 ks & 51~70 Clip 3
7 A90F5-40002 T/AKEEET Hose 1
8 A90F5-40003 TFKEHE Hose 1
9 TG000-25150 BRGS0 25X 1500 Hose 1
10 TK000-25038 Edi & 25~38 Clip 2
11 GB/T5783 24 M8 X 15 Bolt 3
12 GB/T93 5 E48 Washer,lock 3
13 GB/T97.1 SF-448 Washer 3
14 A50A5-40100 HLAAS 2 B Tank reserve ass'y 1
15 TG000-08100 BIBE & 8X 1000 Hose 1
16 GB/T5782 I2FEM12X50  Bolt 4
17 A30A5-20001 BIRE Rubber 4
18 GB/T97.1 #4412 Washer 4
19 GB/T889.1 B R R M12 Nut 4
20 A50K5-40100 KHE B Radiator ass’y 1
21 TG000-08050 I & 8 X500 Hose 1
22 TK000-10016 kS & 10~16 Clip 2

1-22




Wk 42
SUEED FD50,60,70,80-CY1/W3/YC2/S3
Fuel system

1-23



J I AR 4

Fuel system

FD50,60,70,80-CY1/W3/YC2/S3

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A30A5-30300 WKy B 28D X 200MT  Sedimenter 1
2 GB/T5783 I2FEM10X20  Bolt 2
3 GB/T93 310 Washer,Lock 3
4 GB/T97.1 “F-#410 Washer 2
5 A45A5-30001 W< %£71/8" Cypriot ventilation 1
6 A30A5-30100 I s Cap 1
7 D30A1-11008 5 Clip 1
8 GB/T5783 IZFEM10X 15 Bolt 1
9 TG000-10130 MM & 10X 1300 Tube 1
10 A30A4-50002 MR ZE  Plug,drain 1
11 A30A4-50004 ED% 1§ /826 Washer 1
12 A30A4-50003 Wik  Magnet 2
13 A30A5-30400 SepETS 4 Sedimenter 1
14 TG000-10200 MM ¢ 10X 2000 Tube 2
15 A50C5-30001 WK 7> 25 28 % 4% Sedimenter bracket 1
16 GB/T5783 B2k M8X 25 Bolt 2
17 GB/T93 jfi 3 8 Washer,Lock 2
18 GB/T97.1 “F- 44 8 Washer 2
19 A50A5-30300 A RS Plate 1
20 A50A5-30001 HidRE Packing 1
21 GB/T5787 JNARVE LIRS M8 X 16 Bolt 8
22 GB/T818 T kIBEAMS X 12 Bolt 5
23 GB/T93 #1445 Washer,Lock 5
24 TK000-13019 S & 13-d 19 Clip 6




FD50,60,70,80-KMS2

J I AR 4

Fuel system

1-25



J I AR 4

Fuel system

FD50,60,70,80-KMS2

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A45A5-30001 W< %EZ 1/8" Cypriot ventilation 1
2 A30A5-30100 s Cap 1
3 GB/T5783 IEMMS8 X 30 Bolt 2
4 GB/T93 #1448 Washer,Lock 2
5 GB/T97.1 F- 448 Washer 2
6 A90F5-30001 TH 7K 43 55 2% 57 2% Sedimenter bracket 1
7 A90F5-30006 3 Joint 1
8 A90F5-30100 MWK E4% Sedimenter 1
9 A90F5-30003 AL Tube 1
10 A30A4-50002 MR ZE Plug,drain 1
11 A30A4-50004 ED% ¥} [626 Washer 1
12 A30A4-50003 Wi%%k  Magnet 2
13 A30A5-30400 S gl s Sedimenter 1
14 A90C5-30100 iR ALK Plate 1
15 A50A5-30001 HifE Packing 1
16 TK000-13019 s & 13- 019 Clip 4
17 GB/T818 7 A IERMS X 12 Bolt 5
18 GB/T93 1 #S Washer,Lock 5
19 A90F5-30002 HEHAET Tube 1
20 A90F5-30007 M Tube 1
21 GB/T5787 INFE AT A M8 X 20 Bolt 8
22 A90F5-30004 FOIEFEM14 Bolt 1
23 JB982 214414  Packing 2
24 A90F5-30005 ZHMEFEMI2 - Bolt 2
25 JB982 45812 Packing 4

1-26




F ARG

FD50,60,70,80-CY1/W3
Exhaust system

§§§ §§
b
.
e
.
L
.
ShE
x;z,z 21
19 L E/13
S
20
15
L R
i 16 7
m/ﬂ
4 S/o . 18
hx :
5 4 < 12
7 é} D
T —13
S\e;x’kr —7 +—10
14 o
9
1
f—3




F ARG

Exhaust system

FD50,60,70,80-CY1/W3

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50C5-20300 A% % Muffler 1
2 A30A5-40003 BIEH T Rubber 1
3 A50A5-20100 HiHEAE B Front pipe ass'y 1
4 A30A5-20001 B #H Rubber 2
5 A30A5-20003 #H Washer 1
6 A30A5-20002 124 Bolt 1
7 GB/T97.1 SF- 448 Washer 5
8 GB/T889.1 B2 B M8 Nut 1
9 GB/T6170 B2 R M10 Nut 8
10 GB/T93 FE 10 Washer, lock 8
11 A50A5-20202 UZIZF:  U-Bolt 2
12 A50A5-20201 £ Stopper 2
13 GB/T93 #1448 Washer, lock 7
14 GB/T6170 PR EE M8 Nut 4
15 A90C5-20502 UZYEEH:  U-Bolt 1
16 A90C5-20501 KH  Stopper 1
17 GB/T97.1 ~F-#10 Washer 2
18 A50C5-20100 HS 2%  Exhaust takeover 1
19 A90D1-20100 A HEA®  High exhaust 1
20 A50C5-10005 B R#H Rubber pad 1
21 GB/T5783 2 FM8 X 25 Bolt 3




FD50,60,70,80-S3

F ARG

Exhaust system

““““““““““

oooooooooo
CCCCCCCC LCCC 9000000000000000000
OOOOOOOOOOOOOOOOOOOOOOOOOOOOOO 0000000000000
DOOOOOOOOOOOODOOOOOOOOOOODOOOOOOOWOOOOOOOOOO

0000000000000000000000000000000000000000000
000#000.00000000000000000000v0000ﬁvﬁoow.wonw

1-29



F ARG

FD50,60,70,80-S3
Exhaust system

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 AS50E5-20200 A% % Muffler 1
2 A30A5-40003 BHEH# T  Rubber 1
3 A50E5-20001 HEA % Exhaust takeover 1
4 A30A5-20001 B IKH Rubber 2
5 A30A5-20003 # K Washer 1
6 A30A5-20002 #2F:  Bolt 1
7 GB/T97.1 SF- 448 Washer 7
8 GB/T889.1 B2 B M8 Nut 1
9 GB/T6171 B2EF M10X 1.25 Nut 3
10 GB/T93 FE 10 Washer, lock 5
11 A50A5-20202 UZMIEH:  U-Bolt 3
12 A50A5-20201 +# Stopper 3
13 GB/T93 8 Washer, lock 9
14 GB/T5783 2 FM8 X 25 Bolt 3
15 GB/T6170 2+ M8 Nut 6
16 A50C5-20100 HES % Exhaust takeover 1
17 A90D1-20100 EAL S High exhaust 1
18 A50C5-10005 B 5 Rubber pad 1
19 A50E5-20100 HEAE B Pipe ass'y 1
20 AS50E5-20002 HAE # Rubber 1
21 A90C5-20502 UZYEEH:  U-Bolt 1
22 A90C5-20501 KH  Stopper 1
23 GB/T97.1 SF-4410 Washer 2
24 GB/T6170 2 M10 Nut 2

1-30




FD50,60,70,80-YC2

Exhaust system

F ARG

1-31



F ARG

Exhaust system

FD50,60,70,80-YC2

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 A50G5-20300 A% % Muffler 1
2 A30A5-40003 BIH T  Rubber 1
3 A50G5-20100 I FEA# S Front pipe ass'y 1
4 A30A5-20001 B E# Rubber 2
5 A30A5-20003 1 Washer 1
6 A30A5-20002 2 Bolt 1
7 GB/T97.1 SF-448 Washer 5
8 GB/T889.1 B2 EE M8 Nut 1
9 GB/T5783 IZFEM12 X 40 Bolt 3
10 GB/T93 I 12 Washer, lock 6
11 GB/T6170 #2 £} M12 Nut 3
12 AS50A5-20202 UALZF:  U-Bolt 2
13 A50A5-20201 KH  Stopper 1
14 GB/T93 FE8 Washer, lock 7
15 GB/T6170 i2HE M8 Nut 4
16 A90C5-20502 URLIZR  U-Bolt 1
17 A90C5-20501 +#  Stopper 1
18 GB/T93 FEL 10 Washer, lock 2
19 GB/T97.1 S-4410 Washer 2
20 GB/T6170 B2HF M10 Nut 2
21 A50C5-20100 HESH:4S  Exhaust takeover 1
22 A90D1-20100 mfHE R High exhaust 1
23 A50C5-10005 B 5 Rubber pad 1
24 GB/T5783 2 M8 X 25 Bolt 3

1-32




F ARG

Exhaust system

FD50,60,70,80-KMS2




F ARG

Exhaust system

FD50,60,70,80-KMS2

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 A120A5-20001 BRVAY)  Pipe clamp (V) 1
2 A30A5-40003 BIH T  Rubber 2
3 AS50K5-20100 T A A S Muffler 1
4 A30A5-20001 B E# Rubber 2
5 A30A5-20003 1 Washer 1
6 A30A5-20002 2 Bolt 1
7 GB/T97.1 “F-#8 Washer 4
8 GB/T889.1 B2 EE M8 Nut 1
9 A50K5-20200 % Exhaust pipe 1
10 AS50K5-2300 HEA 3451 Exhaust takeover 1
11 AS50K5-20400 HA A5 Exhaust takeover 1
12 A120A5-20502 URYEEH:  U-Bolt 3
13 A120A5-20501 KH  Stopper 3
14 GB/T93 FAE10 Washer, lock 6
15 GB/T97.1 P 4410 Washer 6
16 GB/T6170 BREE M10 Nut 6
17 A120A5-20600 EfHERE  High exhaust 1
18 A50C5-10005 HBEH Rubber pad 1
19 GB/T5783 2 FEM8 X 20 Bolt 3
20 GB/T93 8 Washer, lock 3

1-34




F ARG

Exhaust system

FY50,60,70,80-G3

OO
©00000000000000000
©000000000000000




F ARG

Exhaust system

FY50,60,70,80-G3

Fes FAf TR K */E
Item Part No Description Q’ty Remark

1 AS50F5-20300 A% % Muffler 1
2 A30A5-40003 BIH T  Rubber 1
3 A50F5-20200 HIHEE 4 S8 Front pipe ass'y 1
4 AS50F5-20100 HHEAE /% B8 Front pipe ass'y 1
5 A30A5-20001 Bk Rubber 2
6 A30A5-20003 HH Washer 1
7 A30A5-20002 124 Bolt 1
8 GB/T97.1 *J-#48 Washer 7
9 GB/T889.1 B2 R M8 Nut 1
10 GB/T5786 IEAEM10X 1.5X 25 Bolt 6
11 GB/T93 #iE 10 Washer, lock 6
12 AS50A5-20202 UALZF:  U-Bolt 3
13 AS50A5-20201 F#  Stopper 3
14 GB/T93 FE8 Washer, lock 9
15 GB/T6170 #2 £} M8 Nut 6
16 A90C5-20502 URLIZR  U-Bolt 1
17 A90C5-20501 +#  Stopper 1
18 GB/T93 FEL 10 Washer, lock 2
19 GB/T97.1 S-4410 Washer 2
20 GB/T6170 B2HF M10 Nut 2
21 A50C5-20100 HESH:4S  Exhaust takeover 1
22 A90D1-20100 mfHE R High exhaust 1
23 A50C5-10005 B 5 Rubber pad 1
24 GB/T5783 2 M8 X 25 Bolt 3

1-36




FY50,60,70,80-G4

iR
Exhaust system

1-37



F ARG

Exhaust system

FY50,60,70,80-G4

Fes FAf TR K */E
Item Part No Description Q’ty Remark

1 A5015-20100 AR Muffler 1

2 A30A5-40003 B #H T Rubber 1

3 —JCiE{LEF  Three-way catalyst 1 KM A
4 A5015-20600 HAE R Pipe ass'y 1

5 A5015-20200 R4k 25 [ 2 AR S . Fixed plate 1

6 A5015-20002 - Washer 1

7 A50I5-20001 1 Washer 1

8 TK000-130150 R 4130-150 Clamp 2

9 GB/T5786 B2AEM10X 25 Bolt 8

10 GB/T93 #iE 10 Washer, lock 10

11 GB/T97.1 #4410 Washer 10

12 GB/T6170 #2 5 M10 Nut 6

13 A30A5-20001 BHLH Rubber 2

14 A30A5-20003 # - Washer 1

15 A30A5-20002 2k Bolt 1

16 GB/T97.1 V- 448 Washer 3

17 GB/T889.1 BiRIERE M8 Nut 1

18 A50A5-20202 URLIZF:  U-Bolt 1

19 A50A5-20201 +#  Stopper 1

20 GB/T93 #iE/8 Washer, lock 5

21 GB/T6170 25} M8 Nut 2

22 A50C5-20100 HE S 2% Exhaust takeover 1

23 A90C5-20502 URLIZR  U-Bolt 1

24 A90C5-20501 +H  Stopper 1

25 A90D1-20100 AT HE Y High exhaust 1

26 A50C5-10005 B # Rubber pad 1

27 GB/T5783 B2 M8 X 25 Bolt 3

1-38




BT ARG FD50,60,70,80-CY 1/W3/S3/YC2
Tor-con oil cooling system  FY50,60,70,80-G3/G4

1-39



BB RG
Tor-con oil cooling system  FY50,60,70,80-G3/G4

FD50,60,70,80-CY1/W3/S3/YC2

¥ B T4 FR Mkt ik

Item Part No Description Q’ty Remark
1 GJT-374-00 Hffi#%:k Nipple 1
2 GJIT-414-00 135° #23k Nipple 1
3 TG000-19143*G [H] 345 & 19X 1430 Hose 1| aredeevt
- TG000-19130*G [0 & & 19X 1300 Hose 1 FY50,60,70,80-G4
4 | TG000-19245*G [ & 19X 2450 Hose 1 |FD/Y50.60,70.80-CY1

TG000-19215*G

Fl3 % & 19X 2150 Hose

/W3/S3/YC2/G3
FY50,60,70,80-G4




RHAL RS

Tor-con oil cooling system

FD50,60,70,80-KMS2




RHAL RS

Tor-con oil cooling system

FD50,60,70,80-KMS2

Fes T TR K it
Item Part No Description Q’ty Remark
1| GIT-111-00 Hil %k Nipple 1
2 TG000-19250 [0 ¢ 19X 2500 Hose 1
3 TK000-16025 W% 4 & 16-25 Clamp 4
4 GJT-104-00 H ¥k Nipple 1
5 TG000-19200 [ 3 % & 19X 2000 Hose 1




BB RS

DRIVING SYSTEM



Reduction&Differential




Reduction&Differential

Jr 5 FT T 24 FR 4§y HIE

Item Part No Description Q’ty Remark
A A50A5-00700 FEiH A MK Differential unit 1
1 A50A5-00701 FALF) ATk Carrier 1
2 A50A5-00702 MESG70X 95X 12 0Oil seal 1
3 GB/T297 Hl17%27310E Bearing 1
4 | A50A5-00703 P48 /7 Washer, thrust N
5 A50A5-00704 FEEL Piece distance 1
6 GB/T1235 OJE % £+ 8140X3. 1 O-ring 1
7 GB/T297 Hl17%2731E Bearing 1
8 A50A5-00705 IR EUK Bolt ass’y 1
9 GB/T6173-2000 BZREM22X 1. 5 Nut 1
10 GB/T1235 OJEE40. 64X 5. 34 O-ring 1
11 GB/T297 #h7k7514E Bearing 2
12 A50A5-00706 VHEELIRBE Nut 2
13 A50A5-00707 i XL IR Bolt 4
14 A50A5-00708 I RE Nut 4
15 GB/T91 194X 40 Pin cotter 4
16 A50A5-00709 B/ Lock adjuster 2
17 A50A5-00710 %42 Bolt 8
18 GB/T6171 B2EEM14X 1.5 Nut 20
19 A50A5-00711 THE % Gear, planet 4
20 A50A5-00712 #4144 Washer, thrust 4
21 A50A5-00713 242 Bolt 12
22 A50A5-00714 ZE AR SR Decal 1
23 A50A5-00715 ZEMAR /L 7K Case, L. H. cross 1
24 A50A5-00716 KIEL= 1% Gear 1




Reduction&Differential




Reduction&Differential

Fes FAf TR K */E
Item Part No Description Q’ty Remark
25 AS50A5-00718 +~4h Spider 1
26 A50A5-00719 ZEMAR AR Case, R. H. cross 1
27 AS50A5-00720 PN Gear side 2
28 AS0A5-00721 HHEER T Washer, adjuster %{‘i’ﬁ?
29 GB/T894. 1 Bl #ERS 30 Snap ring 1
30 GB/T93 #4410 Washer, lock 2
31 GB/T5786 BEFEM10X 1. 25X 20 Bolt 2
32 AS50A5-00722 7 Cap 2
33 A50A5-00723 R YRS K Bearing taper roller 1
34 A50A5-00724 T JED % Pinion drive 1
35 | AS50A5-00725 il 44 ) Washer, thrust B
36 A50A5-00726 A% Case 1
37 AS50A5-00727 fef #4 Packing 1
38 A50A5-00728 JHEHEE Retainer oil seal 1
39 GB/T93 #1#14 Washer, lock 6
40 GB/T5785 IZFEM14X 1. 5X 50 Bolt 6
41 AS50A5-00730 "M% Flang, conpanion 1
42 A50A5-00731 5 Washer 1
43 AS50A5-00732 BiWRRE Lock nut 1
44 GB/T827 HI%T3 X 4 Rivet 4




e ) 4 B 2 e

Drive unit mount

2-05



ez 8 B 2 e

Drive unit mount

Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark

1 A50A5-00400 HV AR A B B Drive unit 1 |FD50,60,70,80-CY1/W3
- A50A5-00800 TWAS R B Drive unit 1 [FD50,60,70,80-CY1/W3
- A50E5-00100 FLVR AL A S Drive unit 1 FD50,60,70,80-S3
- A50E5-00300 TR HAH S Drive unit 1 FD50,60,70,80-S3
- A50G5-00100 HVRAS AR MU Drive unit 1 | FD50,60,70,80-YC2
- A50F5-00100 HLY A THAR S Drive unit 1 |FY50,60,70,80-G3/G4
- A90F5-00100 FLVR AL A A Drive unit 1 |FD50,60,70,80-KMS2
- A90F5-00200 TR HAE S Drive unit 1  |FD50,60,70,80-KMS2
2 | GB/T5783 B2 M10X30 Bolt 12 | st
- GB/T5783 12k M10X35 Bolt 10 |FY50,60,70,80-G3/G4
- GB/T5783 12k M10X45  Bolt 12 |FD50,60,70,80-KMS2
3 GB/T93 BAE10  Washer, lock 22 2%75530/’3%;%%‘}&“
- GB/T93 F##10  Washer, lock 16 |FD50,60,70,80-KMS2
4 GB/T5783 12k M10X25 Bolt 10

- ANSIBI1.1 12 3/8-16UNCX3/4” Bolt 6

5 GB/T6171 BEEEM14 X 1.5 Nut 8

6 A50A5-00500 AR AR 2 S8 Bracket, drive 2

7 GB/T5786 IZFEM16X 1. 5X 35 Bolt 8

8 GB/T93 #1216 Washer, lock 8

9 GB/T97.1 4416 Washer 8

10 GB/T93 FF14 Washer, lock 8

11 A50A5-00001 B4 Bolt 8  |FD50,60,70,80-CY1/W3
- AS50A5-00001 Bl Bolt 4  |FD50,60,70,80-S3/YC2
12 A50A5-00401 424 Joint bushing 1

13 A50A5-00300 fE 504 L% Propeller shaft ass’y 1

14 GB/T5782 BEFEM14 X 110 X 30 Bolt 2




e ) 4 B 2 e

Drive unit mount

2-07



ez 8 B 2 e

Drive unit mount

Fes FAf TR Kk */E
Item Part No Description Q’ty Remark

15 A50C5-00103 % Plastic pipe 2

16 A50C5-00102 - Shim 2

17 A50C5-00101 B Cushion, rubber 4

18 A50C5-00104 - Shim 2

19 GB/T6186 A4 JE /N RS R M 14 Nut 2

20 AS50A5-00006 B HIMEAL Bolt 4 |FD50,60,70,80-S3/YC2




e e B

Drive unit

b P
L 5
e |

ﬂ.Ha

..
e e L
,hul

et P
Iy & e

;.i-..n..-l.“. A

r ..... m..u.\...__”.
IR L

i ER

L mmF

i e el ) e e R S R

2-09



e e B

Drive unit
Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50A5-00402 HH Gasket 1
2 GB/T93-1987 J#8 Washer, lock 9
3 GB/T5785 IZHM10X 1.25X 65 Bolt 1
4 GB/T5785 IZHEM10X 1.25X 30 Bolt 11
5 GB/T93 #E10 Washer, lock 12
6 AS50A5-00403 . Gasket 1
7 GB/T119.1 # B10X20 Pin 2
8 GB/T1235 OHE15X2. 4 O-ring 1
9 A50A5-00600 PEiI 5% Control valve ass’y 1
10 GB/T5782 I2FEM8 X 55 Bolt 9

2-10



AR EE (1/2)

Torque-converter (1/2)




AR EE (1/2)

Torque-converter (1/2)

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 AS50A5-03001 ARGE 98 5E Case, tor-con 1
2 A50A5-03000 ARFE 28 % Tor-con ass’ t 1
3 A50A5-03002 IWHCH Shaft, turbin 1
4 A50A5-03003 “#551FK Ring, sed 1
5 GB/T70 IZETM10X 50 Screw 6
6 AS50A5-03004 Ja s Back cover 1
7 GB/T1235 OJEJE[220X 5.7 O-ring 1
8 A50A5-03005 MESG130X 60X 15 Oil seal 1
9 GB/T5785 BZFMS X 1X 15 Bolt 3
10 A50A5-03006 5% Gear 1
11 A50A5-03007 545527k Supper 1
12 A50A5-03008 1244 Bolt 1
13 GB/T97. 1 4410 Washer 1
14 GB/T93 FAEN10 Washer, lock 1
15 A50A5-03009 e EH 7k Bearing 2
16 AS50A5-03010 1EHER R Washer 3
17 AS50A5-03011 P Shim 2
18 A50A5-03012 A& Bearing 2
19 GB/T308 HWER1/4” Ball, steel 1
20 A50A5-03013 A E Gasket 1

2-12



ARKH2E (2/2)

Torque-converter (2/2)

-

-

A D T

-

¥

J

= S T

i
O pmrpre,

s i)

2-13



ARKH2E (2/2)

Torque-converter (2/2)

Fes FAf TR K */E
Item Part No Description Q’ty Remark

1 A50A5-03014 FALD)INEE Gear, drive 1

2 A50A5-03015 B Key 1

3 A50A5-03016 7K Bearing 1

4 GB/T276 74209 Bearing 1

5 AS50A5-03017 [FF54Y Pin, paraller 2

6 A50A5-03018 %€ Piston 2

7 A50A5-03019 P Spring 1

8 A50A5-03020 P Sping 1

9 A50A5-03021 ik Cover 1

10 A50A5-03022 HH Gasket 1

11 GB/T5785 IZHMI10X 1. 25 X35 Bolt 2

12 GB/T93 F1E10 Washer, lock 9

13 GB/T825 MINIZEIM16 Eye screw 3

14 AS50A5-03023 2% (3/87) Plug 2

15 A50A5-03100 ft%E Charging pump 1

16 GB/T5785 BZFEM10X 1. 25X 60 Bolt 7

2-14



AR (1/2)

Transmission (1/2)

2-15



AR (1/2)

Transmission (1/2)

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50A5-00404 AXTEFFER  Case, transmission 1
2 A50A5-00405 PHJEBRZE Plug 1
3 AS50A5-00406 E5E (1/8” ) Plug 14
4 AS50A5-00407 BZZE (3/8" ) Plug 2
5 A50A5-00408 2% (3/4” ) Plug 2
6 A50A5-00409 494 Plate, boffle 1
7 GB/T5782 2K M8X 20 Bolt 2
8 GB/T93 P Washer, lock 1
9 GB/T9457 I2HEE M20X 1.5 Nut 1
10 | A50A5-00410 MAR  Rod, lever 1
11 A50A5-00411 JEMAE  Strainer 1
12 A50A5-00412 W S . Pipe oil fill 1
13 GB/T5785 B2H M10X12.5X70 Bolt 2
14 GB/T93 HE10  Washer, lock 2
15 GB/T1235 OJEJE 35X3.1 O-ring 2
16 A50A5-00413 JEMAsEE  Cover, filter 1
17 | AS50A5-00414 O Gasket 1
18 GB/T91 f44X36 Pin 1
19 GB/T5785 B2H: M10X12.5X50 Bolt 2
20 GB/T5785 B2H M10X12.5X 80 Bolt 2
21 GB/T93 FE10  Washer, lock 4

22 A50A5-00415

23 A50A5-00416

=245 Shaft, Parking

1Nk Fe Gear

2-16



AR (1/2)

Transmission (1/2)

2-17



AR (1/2)

Transmission (1/2)

Fes FAf TR K */E
Item Part No Description Q’ty Remark
24 GB/T276 474208 Bearing 1

25 GB/T894.1 74K40 Snap ring 3

26 GB/T89%4.1 7430 Snap ring 1

27 A50A5-00417 i Cap 1

28 GB/T277 4h7%50208 Bearing 1

29 GB/T305 1E1#480/86. 6 Ring, thrust 1

30 A50A5-00418 MESG40X 62X 12 Oil seal 1

31 GB/T5785 BEFMI10X 1. 25X30  Bolt 5

32 GB/T93 Hi4#10  Washer, lock 5

33 AS50A5-00419 # Gasket 1

34 A50A5-00900 154 B A MK Brake ass’y 1

35 AS50A5-00420 #ilzhE  Drum 1

36 GB/T5785 BEHMMI10X 1. 25X20  Bolt 4

37 GB/T93 FE10  Washer, lock 4

38 GB/T5785 IEFEMI2X 1.25X25  Bolt 4

39 GB/T93 FiE12  Washer, lock 4

40 A50A5-00421 ld 47424 Flange 1

2-18



AR (2/2)

Transmission (2/2)

2-19



AR (2/2)

Transmission (2/2)

Fes FAf TR K */E
Item Part No Description Q’ty Remark

1 AS50A5-01000 B9 ] Clutch 1

2 A50A5-02000 Ztras Il Clutch 1

3 A50A5-00422 il Shaft, output 1

4 A50A5-00423 %% Gear 1

5 A50A5-00424 % Gear 1

6 GB/T894. 1 $4/845 Snap ring 1

7 GB/T894. 1 4850 Snap ring 1

8 GB/T89%4. 1 $4/l60 Snap ring 1

9 GB/T894. 1 $4P855 Snap ring 1

10 GB/T276 Hl174309 Bearing 1

11 A50A5-00425 47K Bearing 1

12 AS50A5-00426 Yijng Cap 1

13 AS50A5-00427 - Gasket 1

14 A50A5-00428 MES2X 72X 12 Oil seal 5

15 GB/T5785 IZFEM10X 1. 25X 30 Bolt 5

16 GB/T93 #iE10 Washer, lock 1




A5 ] 1) 1

Control valve ass’y




A5 ] 1) 1

Control valve ass’y

Fes FAf TR K */E
Item Part No Description Q’ty Remark
A A50A5-00600 IS K Control valve ass’y 1
1 A50A5-00601 & Body, valve 1
2 A50A5-00602 FHJE BRFE Plug 1
3 A50A5-00603 W AT Valve, inching 1
4 A50A5-00604 ¥ %€ Plunger 1
5 A50A5-00605 Wi 2 Piston 1
6 A50A5-00606 J1%  Spring 1
7 A50A5-00607 #i¥R Collar 1
8 GB/T894.1 $4 €12 Snap ring 2
9 GB/T893.1 %830 Snap ring 1
10 A50A5-00608 ME Oil seal 2
11 A50A5-00609 4K Spacer 1
12 AS50A5-00610 B\ BT Valve lever 1
13 A50A5-00611 i) € Plug 1
14 A50A5-00612 [ 5 W2 K Bolt 1
15 A50A5-00613 8 Washer 1
16 DZ05G-J208 BIZE4T JF % Switch 1
17 DZ05G-J209 THRIFF S Switch 1
18 A50A5-00615 #}# Packing 2
19 A50A5-00616 JMZE Plug 1
20 A50A5-00617 8 Washer 1
21 GB/T308 BBk 10 Ball 1
22 A50A5-00618 #3 Spring 1
23 A50A5-00619 1T Valve lever, modulate 1
24 A50A5-00620 #3 Spring 1




A5 ] 1) 1

Control valve ass’y




A5 ] 1) 1

Control valve ass’y

Fes FAf TR K */E
Item Part No Description Q’ty Remark
25 A50A5-00621 #13% Spring 1
26 A50A5-00622 G JE Piston 1
27 A50A5-00623 1E8)#F Stopper 1
28 A50A5-00624 #3 Spring 1
29 A50A5-00625 #E Spring 1
30 A50A5-00626 #13% Spring 1
31 AS50A5-00627 MR A Valve lever 1
32 A50A5-00628 #13% Spring 1
33 A50A5-00629 HZE Plug 1
34 A50A5-00630 & Washer 1
35 AS50A5-00631 BRZFE Plug 4
36 A50A5-00632 I ity %5 Cover 1
37 A50A5-00633 Uiy i 31 Gasket 1
38 GB/T5783 B2 FEM8 X 25 Bolt 7
39 GB/T93 #iZ88 Washer, lock 7
40 AS0A5-00634 IZ5E Plug 5




(EREN

Charging pump

2-25



(EREN

Charging pump

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark

A AS0A5-03100 Ly 72 S % Charging Pump ass’y 1

1 A50A5-03101 %Ak Case, Pump 1

2 A50A5-03102 % ZG1/8 " Plug 1

3 A50A5-03103 %5 Cover 1

4 GB/T5785 BZHEM10X 1.25X 40 Bolt 2

5 GB/T93 #4410 Washer, lock 2

6 GB/T1235 Ok 145X3.1 O-ring 1

7 A50A5-03104 # 4 Shim 1

8 GB/T119 &5 B10X26 Pin 2

9 A50A5-03105 Ui  Gear 1

10 A50A5-03106 E A 4 B Gear, ring 1




Bl
Hydraulic clutch I




BEaal
Hydraulic clutch I

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark
A A50A5-01000 244% 1 Clutch 1
1 A50A5-01100 i % Shaft ass’y 1
2 A50A5-01200 TG ZE M Piston ass’y 2
3 A50A5-01001 W I Gear 1
4 A50A5-01002 Wik 1 Gear 1
5 A50A5-01003 i1l Gear 1
6 A50A5-01004 #% Spring 2
7 A50A5-01005 JAFEERE Seat, spring 2
8 GB/T276 Hl17%6309 Bearing 1
9 A50A5-01006 1-#EFR Ring, thrust 2
10 A50A5-01007 1F#EFR Ring, thrust 2
11 GB/T89%4. 1 450 Snap ring 5
12 GB/T89%4. 1 14845 Snap ring 1
13 AS0A5-01008 k& Plate, separator 13
14 AS50A5-01300 BEYE B S K Plate, friction ass’y 14
15 A50A5-01009 TEIEAR Plate 1
16 A50A5-01010 JEBR Plate 1
17 A50A5-01011 %A Plate, end 2
18 A50A5-01012 KK Snap ring 2
19 A50A5-01013 EIA Ring 2
20 A50A5-01014 A Ring 2
21 A50A5-01015 IS Ring 3
22 AS0A5-01016 I2JE Plug 2
23 A50A5-01017 TR Bearing 4
24 A50A5-01018 Kkl Spacer 1
25 A50A5-01019 kP8 Spacer 1
26 GB/T276 #l174%6210 Bearing 1




Bl
Hydraulic clutch II




Bl
Hydraulic clutch II

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark
A A50A5-02000 A% 1L Clutch 1
1 A50A5-01100 i % Shaft ass’y 1
2 A50A5-01200 TG ZE M Piston ass’y 2
3 A50A5-01001 W I Gear 1
4 A50A5-02001 W IV Gear 1
5 A50A5-01003 i1l Gear 1
6 A50A5-01004 #% Spring 2
7 A50A5-01005 JAFEERE Seat, spring 2
8 GB/T276 Hl17%6309 Bearing 1
9 A50A5-01006 1-#EFR Ring, thrust 2
10 A50A5-01007 1F#EFR Ring, thrust 2
11 GB/T89%4. 1 450 Snap ring 5
12 GB/T89%4. 1 14845 Snap ring 1
13 AS0A5-01008 k& Plate, separator 13
14 AS50A5-01300 BEYE B S K Plate, friction ass’y 14
15 A50A5-01009 TEIEAR Plate 1
16 A50A5-01010 JEBR Plate 1
17 A50A5-01011 %A Plate, end 2
18 A50A5-01012 KK Snap ring 2
19 A50A5-01013 EIA Ring 2
20 A50A5-01014 A Ring 2
21 A50A5-01015 %4 IA Ring 2
22 AS0A5-01016 I2JE Plug 2
23 A50A5-01017 TR Bearing 4
24 A50A5-01018 Kkl Spacer 1
25 A50A5-01019 kP8 Spacer 1
26 GB/T276 #l174%6210 Bearing 1




{5 A i 2y e 5K

Parking brake ass’y




{5 A i 2y e 5K

Parking brake ass’y

Fes FAf TR K */E

Item Part No Description Q’ty Remark
A A50A5-00900 (=255 28 Sk Parking brake ass’y 1
1 A50A5-00901 T Bh T B /T K Brake shoe & lining | 2
2 A50A5-00902 F- 80 1A 9 5 Sping 2
3 A50A5-00903 F-HIZI R Board 1
4 AS50A5-00904 FHIZNEh % Lever brake 1
5 GB/T882 B8 X 16 Pin 1
6 GB/T97.1 4% Washer 1
7 GB/T91 #4320 Pin 1
8 A50A5-00905 Tz €4 Pin 1
9 A50A5-00906 T-HIEh B E (75 % Cup, shoe hold down 1
10 A50A5-00907 F-HI 80 e AL P Spring 1
11 GB/T6171 IZREMS Nut 1
12 GB/T93 3448 Washer, lock 1
13 | AS50A5-00908 FHIZN A Back plate ass’y 1
14 AS50A5-00909 F-H3) i >l Pin 1
15 A50A5-00910 F-HIZN A AR HE LI FE Plug 1
16 A50A5-00911 F- A0 T ufr ¥ Sping 1
17 A50A5-00912 F-HZh 25 A BRI 4% Adjuster cover 1
18 A50A5-00913 F-Zh R BRI EESE Adjuster wheel 1
19 A50A5-00914 F-HIBh AP FEIRE] Adjuster screw 1
20 A50A5-00915 Hilsh$Hr R LK Cable ass’y 1
21 A50A5-00916 T2 240 22 48 [F]3 5% Spring 1




WK S

Drive axle




WK S

Drive axle
Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark
1 A50A5-00200 KB E K Housing axle 1 |FD5060.70,80-CY1/W3
AS0E5-00200 YRENHF 2 Housing axle L st mosonior
- A50K5-00100 XS ALK Housing axle 1 | FD50,60,70.80-KMS2
2 A50A5-00201 MFFCH22E Plug, drain 2
3 A50A5-00202 %S JE RN Breather 1
4 GB/T97.1 SF4810 Washer 2
5 A50A5-00203 -4 Shaft, axle 2
6 A50A5-04000 2 #% 5 s Wheel brake ass’y 2 |FD50,60,7080-CY1/W3
= | AS0E5-00500 HilZ A B % Wheel brake ass’y 2 %’%55%66%77%88%559{55
- A50K5-00200 Hilsh#s S % Wheel brake ass’y 2 | FD50,60,70,80-KMS2
7 AS50A5-00204 i) Drum 2
8 A50A5-00205 #% Hub 2
9 A50A5-00004 SERR Plate 2
10 | A50A5-00207 HMEZEE Nut, hub outer 20
11 A50A5-00208 NIZEE Nut, hub inner 20
12 AS50A5-00209 WA & Gear, internal 2
13 A50A5-00210 Btk Washer, lock 2
14 A50A5-00211 B2 RE () M75X2 Nut spindle inner 2
15 A50A5-00212 BUEIZRE (4F) M75X2 Nut spindle inner 2
16 GB/T5786 IEFEM12X 1. 25X 25 Bolt 12
17 GB/T93 Ji#R12 Washer 12
18 A50A5-00213 ITE AR 4 Carrier, planet 2
19 A50A5-00214 Nl o5 Cap, axle shaft 2
20 AS50A5-00215 it i 23 Washer 2
21 A50A5-00216 1E4E#R B Washer, thrust 2
22 A50A5-00217 1F4fE# - Washer, thrust 12
23 A50A5-00218 #h1#: Bushing 6




WK S

Drive axle




WK S

Drive axle

Fes FAf TR K */E
Item Part No Description Q’ty Remark
24 A50A5-00219 AT ELIA %l Shaft, planet gear 6
25 GB/T308 Bk & 6 Ball 6
26 A50A5-00220 ITELN% Gear, planet 6
27 A50A5-00221 O % &1 p O-ring 2
28 A50A5-00222 124 Bolt 32
29 A50A5-00223 %€ Plug 2
30 AS50A5-00005 124 Bolt 6
31 GB/T93 FE Washer 10
32 GB/T6171 BAREM24 X2 Nut 10
33 AS50A5-00003 EEHIMZAS Bolt, reamer 4
34 AS50A5-00225 ZLH Packing 1
35 GB/T5786 IZHM14X 1. 5X40 Bolt 14
36 GB/T93 #1E14 Washer, lock 14
37 A50A5-00226 B2 Bolt 12
38 AS50A5-00227 124 Bolt 4
39 A50A5-00228 244 Bolt 4
40 GB/T119.1 #iB12X26 Pin 2
41 A50A5-00700 A Pipe 2
42 A50A5-00230 BHURA Bolt, reamer 4
43 A50A5-00231 V- JE Washer 4
44 GB/T6171 IZREM20X 1. 5 Nut 20
45 A50A5-00232 3 AD4399A0 Seal, oil 4
46 GB/T297 #117%33020 Bearing, taper roller 2
47 AS50A5-00233 K#l7% Bearing, taper roller 2
48 A50A5-00234 2 Bolt 12
49 A50A5-00235 HEJZ 3% Washer, conical spring 12
50 A50A5-00236 BRF24E Bolt, hub 20




WK By e Lk

Driving wheel assembly




WK By e Lk

Driving wheel assembly

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark
A A50A5-00100 A8 MU(f1572,3) Rim ass'y(Inc.2,3) 4
1 GB/T2982 #)f8.25-15-14PR  Tyre 4
2 A50A5-00101 2 Rim 4
3 A50A5-00102 $4J& Snap,ring 4




fe 1 B 4

Wheel brake

2-39



e A Bh A%
Wheel brake

Fes FAf TR K */E
Item Part No Description Q’ty Remark
A A50A5-04000(L) Hilzhes S (7))  Wheel brake 1 |FD50,60.70.80-CY1/W3
~ | ASOES-00500(L) | #I#h% Mk (A) Wheel brake L | st mosonon
- A50K5-00200(L) Hlzhas Bk (Z5)  Wheel brake 1 | FD50,60,70.80-KMS2
- A50A5-04000(R) Hshgs Bk (47) Wheel brake 1 |FD5060,70.80-CY1/W3
= | ASOES-00500R) | )& s (£) Wheel brake | st a080.cnioh
- A50K5-00200(R) Hilshas B (F5)  Wheel brake 1 | FD50,60,70.80-KMS2
1 A50A5-04001 THEE B K Adjuster ass'y 1
2 A50A5-04002 W Spring 2
3 AS50A5-04003 JE#H7FF Pin,shoe hold down 2
4 AS50A5-04004 JE 38 Cup,shoe hold down 4
5 A50A5-04005 B Pin 2
6 A50A5-04006 Bl Y S4By B i Shoe pin & lining ass'y 2
7 A50A5-04007 PEE Spring 1
8 AS50A5-04008 B Pin 1
9 A50A5-04009 PiHB Spring 1
10 A50A5-04010 FI5h I Backboard,brake 1
11 A50A5-04011 ¥4 7% Sheald dust 1
12 A50A5-04012 244 Bolt 6
13 GB/T93 #i#6 Washer,lock 6
14 GB/T5782 IZFEMS X 45 Bolt 2
15 GB/T93 iE6 Washer.lock 2
16 A50A5-04013 PREHIESEE Spring joint unit 1
17 GB/T91 1.6 X 16 Pin 1
18 A50A5-04014 4[5 Washer 1
19 AS50A5-04015 8 Link 1




fe 1 B 4

Wheel brake

-41



A3 A
Wheel brake

Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark
20 A50A5-04016 B Pin 1
21 A50A5-04017 & Pin 1
22 A50A5-04018 FHiFF Lever 1
23 A50A5-04019 FEA Spring 1
24 A50A5-04020 N Lever 1
25 A50A5-04021 #13G Spring 1
26 AS50A5-04022 ¥ 9E Cover.adjusting hole 1
27 A50A5-04023 B Pin 1
B A50A5-05000 HB /R Wheel cylinder ass’y 1 |FD50,60,70.80-CY1/W3
- | AS0E5-00600 BEREM Wheel cylinder ass’y | 1 | Toststrts. et
- A50K5-00300 HBh B Wheel cylinder ass’y 1 | FD50.60.70.80-KMS2
28 A50A5-05001 IR FE Piston 2
29 A50A5-05002 = Sealing washer 2 |FD50,60,70,80-CY1/W3
= | AS50E5-00601 B Sealing washer 2 | st ot
- A50K5-00301 B Sealing washer 2 | FD50,60,70,80-KMS2
30 A50A5-05003 934 i Cup, piston 2 |FD50,60,70,80-CY1/W3
= | AS0E5-00602 4 Hi B Cup, piston B el
- AS50K5-00302 I BHE  Cup, piston 2 | FD50,60,70,80-KMS2
31 A50A5-05004 Iy Spring 1
32 A50A5-05005 il 8l 73 2816 Cylinder 1
33 A50A5-05006 SR PER Cover, dust 2
34 A50A5-05007 Iy ZETIM Rod, piston 2
35 A50A5-05008 W8 HMZE  Plug 1
36 AS50A5-05009 DI M2%E] Screw, breather 1
37 A50A5-05010 IYIRETTIRET R Cap, screw 1




AR AR AR T R )

Transmission control linkage

1“%(\
SN




AR AR AR T R )

Transmission control linkage

Fes FAf TR K it
Item Part No Description Q’ty Remark
A A50A5-06000 AR YL Transmission control linkage 1
1 A50A5-06001 FH Knob 1
2 GB/T6171 BZREM10 Nut 1
3 AS0A5-06002 YU Lever 1
4 A50A5-06003 224 L) Bracket(upper) 1
5 GB/T5783 244 M8 X 35 Bolt 4
6 GB/T93 8 Washer,lock 6
7 GB/T97.1 ~-#8 Washer 4
8 GB/T5783 I2FEM6 X 12 Bolt 2
9 GB/T93 6 Washer,lock 2
10 AS50A5-06004 B3 Shaft 1
11 A50A5-06005 H#FF Link 1
12 G/TB882 H4B8 X 18 Pin,clecis 2
13 GB/T91 3.2 X 26 Pin,cotter 3
14 GB/T97.1 SF-#48 Washer 3
15 A50A5-06006 Y 4(F) Bracket(lower) 1
16 A50A5-06007 4l Boss 1
17 AS50A5-06008 HEF Link 1
18 GB/T6171 B2 1FM8 Nut 3
19 A50A5-06009 IR S AT o STl 7K Bearing 1
20 GB/T97.1 P10 Washer 1
21 A50A5-06010 25 Boss 1
22 GB/T91 #41.6 X 10 Pin,cotter 3




AR AR AR T R )

Transmission control linkage

1“%(\
SN




AR AR AR T R )

Transmission control linkage

Fes FAf TR K */E
Item Part No Description Q’ty Remark

23 GB/T97.1 “F-#46 Washer 2

24 GB/T882 H9B6 X 26 Pin 1

25 A50A5-06011 T Link 2

26 A50A5-06012 Y4 Bracket 1

27 GB/T93 #F10 Washer,lock 5

28 GB/T5786 IZHM10X 1.25X 20 Bolt 2

29 A50A5-06013 B0 Boss 1

30 A50A5-06014 EN15 %l 16 X 25 Bushing 4

31 GB/T882 #9B6 X 35 Pin,clevis 1

32 A50A5-06015 #3 Spring 1

33 AS50A5-06016 BB K Pin,clevis 1

34 A50A5-06017 M 15%h 741215 Bushing 2

35 A50A5-06018 EAF B ER S AT o < 1T 4l7K Bearing 1

36 GB/T6170 PRRE (/) M8 Nut 1




—=. ARG

STEERING SYSTEM



N
Steering control

CBE:

3-01



e 1) B

Steering control

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50A6-00100 B FE R Steering column 1
2 GB/T97.1 S 6 Washer 4
3 GB/T818 1247 M6X 12 Screw 4
4 A50A6-00200 JImT R Joint 1
5 JB/T7940.1 JHAM10x1  Cup,grease 1
6 A30C6-00003 £ Boot 1
7 LA ZD4 X 150 Band 1
8 A30C6-00004 245 56 Seal cover 1
9 A30C6-00301 L Link 1
10 A30C6-00302 ZERL: Flange 1
11 GB/T893.1 S5 PE 37 Snap ring 1
12 GB/T276 #l17%61904-2Z Bearing 1
13 GB/T894.1 HPEP5PE20 Snap ring 2
14 GB/T5783 IZFEM10X 45 Bolt 4
15 GB/T93 #fiEh 10 Washer,lock 4
16 GB/T5786 IEFEM12X1.25X20 Bolt 2
17 GB/T93 JiE 12 Washer,lock 2
18 A50A4-40000 B 2% Redirector 1
19 A30A6-00006 WL Shim 1
20 GB/T5783 I2FEM6 X 35 Bolt 4
21 A30A6-00007 H ) Washer 4
22 A30A6-00008 £ Spacer 4




N
Steering control

CBE:

3-03



e 1) B

Steering control

Fes FAf TR K */E
Item Part No Description Q’ty Remark
23 A30A6-00009 BHKE  Rubber 4

24 A30B6-00001 128 Bolt 1

25 A30C6-00002 “E 1  Spacer 1

26 A30B6-00002 B25E Nut 1

27 A30B6-00101 FHEK  Lever 1

28 A30A6-00004 5 Washer 2

29 A30A6-00005 124 Bolt 2

30 GB/T93 JfiE 8 Washer,lock 1

31 GB/T5783 B2 FEM8 X 35 Bolt 1

32 A50A6-00300 7l A M Wheel,Steering ass’y 1

33 GB/T6173 IZRFEM16X 1.5 Nut 1

34 GB/T97.1 SE#12  Washer 1

35 A30B6-00004 12¥:  Bolt 1

36 A30B6-00003 #J Washer 1




e 1) M

Steering axle




e 1) M

Steering axle

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50A6-10200 e My B K Axle ass'y 1
2 GB/T5783 12 FEM8X 16 Bolt 12
3 GB/T93 3 #8  Washer,lock 12
4 A50A6-10201 T ¥ Cap,hub 2
5 A50A6-10202 HE T Washer 2
6 ZBT33001.2 B NEYE  Fitting,grease 2
7 A50A6-10400 B yMELE K Power cylinder ass’y 1
8 GB/T97.1 “F-#416 Washer,lock 8
9 GB/T93 416 Washer,lock 10
10 GB/T5783 IZ2M16X65 Bolt 8
11 GB/T78 IZETM16X50 Screw 2
12 GB/T6170 2 FFM16  Nut 2
13 GB/T9163 B 7KGE30ES Bearing 4
14 A50A6-10203 FH M Nut 2
15 A50A6-10204 1EHE# & Bearing 2
16 A50A6-10205 B EHY Pinking 2
17 A50A6-10206 A7 Board 2
18 AS50A6-10207 #FF Link 2
19 A50A6-10208 ¥ #48. 25-15-14PR  Hub 2
20 A50A6-10209 BB Bolt,hub 12
21 AS50A6-10210 B #IZEE Nut,hub 12
22 GB/T6171 #2 BM20X 1.5 Nut 12
23 A50A6-10211 ¥  Cap, hub 2
24 GB/T812 2 £FM55X2  Nut 4
25 GB/T858 ##55 Washer 2




e 1) M

Steering axle




e 1) M

Steering axle

Fes FAf TR K */E
Item Part No Description Q’ty Remark
26 GB/T297 17432211 Bearing 2
27 GB/T297 #17%32215 Bearing 2
28 GB/T9877.1 UZY %5 5+ PEIB95 X 130X 12D U-ring 2
29 AS0A6-10500(R) | A7 %% 17 %% & Knuckle,R.H. ass'y 1
30 A50A6-10212 ME Seal, oil 4
31 A50A6-10213 WAk Bearing,needle 8
32 A50A6-10214 b % Spacer 2
33 A50A6-10215 W Shim 2
34 GB/T5786 IZFEM20X 1. 5X55 Bolt 4
35 GB/T93 FF20  Washer,lock 4
36 GB/T119.1 #B16X32 Pin 2
37 A50A6-10500(L) | A% 75 i e Knuckle,L.H. assy 1
38 ZBT33001.1 HEAIH IR Fitting,grease 2
39 A50A6-10216 P #EE Shim 2
40 A50A6-10217 W Shim 2
41 A50A6-10218 WAEH Shim 2
42 GB/T5786 IZAEMI12X 1. 5X25 Bolt 2
43 GB/T93 #4412  Washer,lock 2
44 A50A6-10219 Hium 4B Plate 2
45 A50A6-10220 %  Bushing 4
46 A50A6-10221 ¥ v Mr B¢ Bracket 2
47 ZBT33001.1 HIE VS IE¥M6  Fitting,grease 4
48 GB/T894.1 430 Snapring 4
49 A50A6-10222 HEATHY  Pin 4




e 1) e

Steering wheel

3-09



e 1) e

Steering wheel

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark
1 A50A6-10300 AR K6.5-15 Rim ass’y 2
2 GB/T2982 ¥ JiR8. 25-15-14PR Tire 2
3 A50A6-10301 %4k Snap,ring 2

3-10




8 n) il kL

Steering cylinder




8 n) il kL

Steering cylinder

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark

A A50A6-10400 Be1a) L Power cylinder 1

1 A50A6-10405 B 4K Body, steering cylinder 1

2 A50A6-10600 TG FEFF R Piston rod ass’y 1

3 GB/T1235 O%U[Ed110X5.7 O-ring 1

4 A50A6-10409 YKL Seal, slipper 1

5 A50A6-10410 SIS AL Sear, slipper 2

6 GB/T1235 O7[d109.4X3.1 O-ring 2

7 A50A6-10408 TS 185X 90X 80  Bushing 2

8 A50A6-10403 254 85 X 100X 9 U-ring 2

9 A50A6-10402 $4[8/d85X 100X3 Ring, snap 2

10 A50A6-10407 FME Guide 2

11 A50A6-10401 B2 BEld85X97.2X 7.1 Dust ring 2

3-12




0. W] EE

ACCELERATOR PEDAL




ANEZ I

Accelerator pedal

FD50,60,70,80-CY1/YC2




LINEZS2N

Accelerator pedal

FD50,60,70,80-CY1/YC2

Fes FAf TR K it
Item Part No Description Q’ty Remark

1 GB/T5783 B2FEM6 X 20 Bolt 8

2 GB/T93 36 Washer,lock 8

3 GB/T6170 B2LEM6 Nut 8

4 A30A7-30100 AR Accelerator pedal ass’y 1

5 A30A7-30002 124 Bolt 1

6 GB/T6170 IEREM12 Nut 1

7 A50A7-30110 YHAE Bracket 1

8 GB/T5783 BZFEM10X 35 Bolt 4

9 GB/T93 FE10 Washer,lock 4

10 GB/T97.1 410 Washer 4

11 A50A7-30400 M TR R S K Soft shaft ass’y 1 |FD50,60,70,80-CY1
- A50G7-30400 M9 R % Soft shaft ass’y 1 |FD50,60,70,80-YC2
12 GB/T882 56X 16 Pin 2

13 GB/T97.1 V446 Washer 2

14 GB/T91 541.6X20 Pin 3

15 A50A7-30500 4 Bracket 1 |FD50,60,70,80-CY1
- A50G7-30500 Y4 Bracket 1 |FD50,60,70,80-YC2
16 A50A7-30001 JEH%  Pressure plate 1

17 AS50A7-30002 M IHA Link 1

18 AS50A7-30600 FE KPR S Pedal 1 |FD50,60,70,80-CY 1
- A50G7-30600 FR K ZR K Pedal 1 |FD50,60,70,80-YC2
19 A50A7-30003 JEKPAF Link 1

20 A30A7-30008 H-7 Clevis 1

21 GB/T29.2 - FEIZMS X 10 Bolt 1

22 A50A7-30120 RS Link, ass’y 1




ANEZ I

Accelerator pedal

FD50,60,70,80-CY1/YC2




LINEZS2N

Accelerator pedal

FD50,60,70,80-CY1/YC2

Fes FAf TR K it
Item Part No Description Q’ty Remark

23 A50A7-30105 #1%# Spring 1

24 A30A7-30001 % Sheave 1

25 GB/T97.1 P10 Washer 2

26 GB/T91 JFI442X25 Pin 1

27 GB/T5783 I2FEM10X 25 Bolt 1

28 GB/T6170 B2EEMI12 Nut 1

29 GB/T91 JFEI442. 5X20 Pin 1




ANEZ I

Accelerator pedal

FD50,60,70,80-W3




LINEZS2N

Accelerator pedal

FD50,60,70,80-W3

Fes FAf TR K it
Item Part No Description Q’ty Remark
1 GB/T5783 B2 FM6 X 20 Bolt 4
2 GB/T93 6 Washer,lock 4
3 GB/T6170 B2EEM6 Nut 4
4 A30A7-30100 FEMUR I Accelerator pedal ass’y 1
5 A30A7-30002 12¥:  Bolt 1
6 GB/T6170 BEREMI12 Nut 1
7 AS50A7-30110 W AEAK Bracket 1
8 GB/T5783 IEMM10X 35 Bolt 4
9 GB/T93 P10 Washer,lock 4
10 GB/T97.1 P10 Washer 4
11 A50A7-30400 MTH R B, Soft shaft ass’y 1
12 GB/T882 56X 16 Pin 2
13 GB/T97.1 “F-#6 Washer 2
14 GB/T91 #51.6X20 Pin 2
15 A50B7-30100 %4 Bracket 1
16 AS50A7-30002 A IHAF Link 1
17 A50A7-30120 HERAMS N Link, ass’y 1
18 A50A7-30105 W% Spring 1
19 A30A7-30001 &% Sheave 1
20 GB/T97.1 P10 Washer 2
21 GB/T91 JFI52X 25 Pin 1
22 GB/T91 FF 442, 5X20 Pin 1
23 GB/T5783 IZFEM10X 25 Bolt 1
24 GB/T6170 BZRFM12 Nut 1




ANEZ I

Accelerator pedal

FD50,60,70,80-S3



LINEZS2N

Accelerator pedal

FD50,60,70,80-S3

Fes FAf TR K it
Item Part No Description Q’ty Remark
1 GB/T5783 I2FEM6 X 20 Bolt 2
2 GB/T93 6 Washer,lock 2
3 GB/T6170 B2EEM6 Nut 2
4 A30A7-30100 FEMUR I Accelerator pedal ass’y 1
5 A30A7-30002 12¥:  Bolt 1
6 GB/T6170 IEREM12 Nut 1
7 AS50A7-30110 W AEAK Bracket 1
8 GB/T5783 I2FEM10X 35 Bolt 2
9 GB/T93 P10 Washer,lock 2
10 GB/T97.1 SE4£%10 Washer 2
11 A50E7-30100 MTH R B, Soft shaft ass’y 1
12 GB/T882 56X 16 Pin 1
13 GB/T97.1 “F-#6 Washer 1
14 GB/T91 #51.6X20 Pin 1
15 A50A7-30120 RS, Link, ass’y 1
16 A50A7-30105 #1% Spring 1
17 A30A7-30001 4% Sheave 1
18 GB/T97.1 P10 Washer 2
19 GB/T91 TFE42X 25 Pin 1
20 GB/T91 TFE442. 5X20 Pin 1
21 GB/T5783 IEFEM10X 25 Bolt 1
22 GB/T6170 B2EEMI12 Nut 1




FY50,60,70,80-G3

2\

i
25

Accelerator pedal

T

4-09



LINEZS2N

Accelerator pedal

FY50,60,70,80-G3

Fes FAf TR K it
Item Part No Description Q’ty Remark
1 GB/T5783 I2FEM6 X 20 Bolt 2
2 GB/T93 6 Washer,lock 2
3 GB/T6170 B2EEM6 Nut 2
4 A30A7-30100 FEMUR I Accelerator pedal ass’y 1
5 A30A7-30002 12¥:  Bolt 1
6 GB/T6170 IEREM12 Nut 1
7 AS50A7-30110 W AEAK Bracket 1
8 GB/T5783 I2FEM10X 35 Bolt 4
9 GB/T93 P10 Washer,lock 4
10 GB/T97.1 P10 Washer 4
11 A50F7-30100 MTH R B, Soft shaft ass’y 1
12 GB/T882 56X 16 Pin 1
13 GB/T97.1 “F-#6 Washer 1
14 GB/T91 #51.6X20 Pin 1
15 A50A7-30120 RS, Link, ass’y 1
16 A50A7-30105 #1% Spring 1
17 A30A7-30001 4% Sheave 1
18 GB/T97.1 P10 Washer 2

19 GB/T91
20 GB/T91
21 GB/T5783
22 GB/T6170

23 AS50F7-30001

JFI1442X 25 Pin
JFI442. 5X20 Pin
IZFEM10X 25 Bolt
BEEEM12 Nut

HITHIZRSZHE Bracket

4-10



1. il &S

BRAKE SYSTEM



17438 8 5 sl

Brake & inching control

FD50,60,70,80-CY1/W3




17438 8 5 sl

Brake & inching control

FD50,60,70,80-CY1/W3

Fes FAf TR K */E
Item Part No Description Q’ty Remark

1 A30A7-11001 H5H% 45 Head cover 2
2 A50A7-12200 il 2 %5 A 5 % Pedal, brake 1
3 A50A7-12100 T 2l 5 B &L % Pedal, inching 1
4 A50A7-12001 s Spring 1
5 GB/T6170 BZREMI10 Nut 3
6 GB/T5783 IZFEM10X40 Bolt 3
7 GB/T5783 H2FM8 X 16 Bolt 1
8 GB/T97.1 S Washer 1
9 AS50A7-12600 Ml S % Shaft, oil 1
10 A50A7-12002 il 273 Spring 1
11 A50A7-12003 HREHR Link 2
12 GB/T882 W H#B6X28 Pin 2
13 GB/T97.1 P36 Washer 2
14 GB/T91 JF 452X 16 Pin 3
15 A50A7-12400 PR S Link 1
16 GB/T97.1 4416 Washer 1
17 GB/T91 I 1454 X32 Pin 1
18 A50A7-12004 £ 75 %l 7K 1620 Bushing 2
19 A50A7-12005 B %l #2525 Bushing 5
20 A30B7-11002 JE JE 5 Nylon 1
21 A50A7-12300 FC A B Bracket 1




17438 8 5 sl

Brake & inching control

FD50,60,70,80-CY1/W3




102 5 AR £nps 60.70.80-CY 1/W3

Brake & inching control

Fes FAf TR K it
Item Part No Description Q’ty Remark

22 GB/T882 B #HIB10X 30Pin 2

23 GB/T97.1 SF-#10 Washer 2

24 GB/T91 JF 0443, 2X22 Pin 2

25 A30B7-11001 4 (A E) clevis 1

26 A50A7-12501 W3k B2 FF Rod 1

27 GB/T6170 JEHEMEREMS Nut(L. H) 1

28 GB/T6170 A EMERIMS Nut(R. H) 1

29 A30B7-11004 5 S (F2 ) clevis 1

30 GB/T97.1 SF-£48 Washer 1

31 GB/T5783 BEFM12X20 Bolt 4

32 GB/T93 #4812 Washer, lock 4




TR S5 #9  FD50,60,70,80-S3/YC2/KMS2
Brake & inching control ~ FY50,60,70,80-G3/G4




17438 8 5 sl

Brake & inching control

FD50,60,70,80-S3/Y C2/KMS2
FY50,60,70,80-G3/G4

Fes FAf TR K it
Item Part No Description Q’ty Remark

1 A30A7-11001 H5H% 45 Head cover 2
2 A90B7-11100 il 2 %5 A 5 % Pedal, brake 1
3 A50A7-12100 T 2l 5 B &L % Pedal, inching 1
4 A50A7-12001 s Spring 1
5 GB/T6170 BZREMI10 Nut 3
6 GB/T5783 IZFEM10X40 Bolt 3
7 GB/T5783 H2FM8 X 16 Bolt 1
8 GB/T97.1 S Washer 1
9 AS50A7-12600 Ml S % Shaft, oil 1
10 A50A7-12002 il 273 Spring 1
11 A50A7-12003 HREHR Link 2
12 GB/T882 W H#B6X28 Pin 2
13 GB/T97.1 P36 Washer 2
14 GB/T91 JF 452X 16 Pin 3
15 A90B7-11300 PR S Link 1
16 GB/T97.1 4416 Washer 1
17 GB/T91 I 1454 X32 Pin 1
18 A50A7-12004 £ 75 %l 7K 1620 Bushing 2
19 A50A7-12005 B %l #2525 Bushing 5
20 A30B7-11002 JE JE 5 Nylon 1
21 A90B7-11200 FC A B Bracket 1




TR S5 #9  FD50,60,70,80-S3/YC2/KMS2
Brake & inching control ~ FY50,60,70,80-G3/G4




T S W #: 9 FD50,60,70,80-S3/YC2/KMS2

Brake & inching control

FY50,60,70,80-G3/G4

Fes FAf TR K it
Item Part No Description Q’ty Remark

22 GB/T882 B #HIB10X 30Pin 2

23 GB/T97.1 SF-#10 Washer 2

24 GB/T91 JF 0443, 2X22 Pin 2

25 A30B7-11001 4 (A E) clevis 1

26 A90B7-11401 W3k B2 FF Rod 1

27 GB/T6170 JEHEMEREMS Nut(L. H) 1

28 GB/T6170 A EMERIMS Nut(R. H) 1

29 A30B7-11004 5 S (F2 ) clevis 1

30 GB/T97.1 SF-£48 Washer 1

31 GB/T5783 BEFM12X20 Bolt 4

32 GB/T93 #4812 Washer, lock 4




FD50,60,70,80-CY 1/W3

It

Z
Brake Piping System

1727 B i AR

5-09



1748 8 % R Bt

Brake Piping System

FD50,60,70,80-CY 1/W3

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 A50A7-10100 M R (B) Pipe ass’y 1
2 A50A7-10001 P Guard 2
3 GB/T5786 B2 K M10X1.25X20 Bolt 4
4 GB/T93 #4410 Washer, Lock 6
5 A50A7-10200 A B (A) Pipe ass’y 1
6 GJT-46-00 — i@ 4%k Three way 1
7 GB/T5783 #2448 M10X 30 Bolt 2
8 A50A7-10300 MW B (E) Pipe ass’y 1
9 GB/T91 JFI1443.2X 28 Pin 3
10 GB/T97.1 314 Washer 3
11 A50A7-10400 R Link 1
12 GJT-45-00 —J#$3k Three way 1
13 A50A7-10500 M B (F) Pipe ass’y 1
14 A50A7-10600 M B (G) Pipe ass’y 1
15 GB/T882 #B14 X35 Pin, cotter 1
16 GB/T882 1YB14 X 28 Pin, cotter 1
17 A50A7-10710 YUK Bracket 1
18 GB/T6177.1 JNFAVE AT B S IR BEMS Nut 4
19 GB/T93 #iE12 Washer, lock 4
20 GB/T5783 IRFEM12X 20 Bolt 4

21 AS50A7-10720

22 GB/T97.1

PR BU% Link

SE£00 Washer

5-10




FD50,60,70,80-CY 1/W3

It

Z
Brake Piping System

1727 B i AR

5-11



1748 8 % R Bt

Brake Piping System

FD50,60,70,80-CY 1/W3

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark
23 GB/T6170 B2 HRFM20 Nut 1
24 JB/T7940.2 WAR45° M10X 1  Fiting, grease 1
25 GB/T5783 IEFEMS8 X 16 Bolt 2
26 GB/T93 JiER8 Washer, Lock 2
27 GB/T97.1 SE#48 Washer 2
28 A50A7-10900 F ) ) #&dhil 2 4 5 % Hydromaster 1
29 TG000-10026 Ji2 4 ®10X260 Hose 2
30 TK000-10016 + i ©10-16 Clip 4
31 A50C7-10100 il 2 i 4 Reserve tank 1
32 A50C7-10001 T A 2 e SO Bracket 1
33 GB/T5783 B2 FEM6 X 16 Bolt 2
34 GB/T93 #36 Washer, Lock 2
35 GB/T97.1 *F-#6 Washer 2
36 TK000-13019 R4 ©13-19 Clip 2
37 TG000-10070 J5E & ®10X 700 Hose 1
38 GJT-67-00 Bl $2 3k Joint 1
39 A50A7-11200 HA2HE Vacuum tank 1
40 A50A7-11300 T Clip 2
41 GJT-141-00 B8 4% 3k Joint 1
42 TK000-22032 4 ©22-32 Clip 2
43 TG000-19200 HAE ®19X 2000 Vacuum hose 1
44 GJT-140-00 LAk Elbow 1

5-12




ITEHIZE# RS FD50,60,70,80-S3
Brake Piping System FY50,60,70,80-G3/G4

5-13



1748 8 % R Bt

Brake Piping System

FD50,60,70,80-S3
FY50,60,70,80-G3/G4

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 A50A7-10100 M B (B) Pipe ass’y 1
2 GB/T5786 IZFEM10X1.25X20 Bolt 8
3 GB/T93 FE10 Washer, lock 10
4 AS50A7-10001 'k Board 2
5 A50A7-10200 T B (A) Pipe ass’y 1
6 GB/T5783 B2 FEM10X30 Bolt 1
7 GJT-46-00 — i@ $% % Three way 1
8 TGIBI-08031*G i JBE 81X 310 Hose H.P. 1
9 GB/T5783 IZ2M10X 15  Bolt 1
10 GJT-149-00 =il % Three way 1
11 TGIBI-08033*G i JE IR 481X 330 Hose H.P. 1
12 A90B7-10600 HBENEF  Brake pipe 1
13 GB/T882 f4B10X28 Pin 2
14 GB/T97.1 “F#10 Washer 2
15 GB/T91 JFE442.5X 28 Pin 2
16 TG000-13150 fiK B IR & 13X 1500 Hose L.P. 1
17 TK000-16025 K4 d16~d25 Clip 2
18 GJT-158-00 H ¥ Elbow 1
19 A90B7-10700 il 2l 4 & B Brake pump ass’y 1
20 GJT-156-00 H i #3k Elbow 1

5-14




ITEHIZE# RS FD50,60,70,80-S3
Brake Piping System FY50,60,70,80-G3/G4

5-15



1748 8 % R Bt

Brake Piping System

FD50,60,70,80-S3
FY50,60,70,80-G3/G4

Fes FAf TR K */E
Item Part No Description Q’ty Remark
21 A90B7-10800 5 3L 4N % Elbow Pipe 1

22 GB/T5783 IZFEM12X20 Bolt 4

23 GB/T93 #1E12 Washer, lock 4

24 A70A7-10100 H BN Brake pipe 1

25 TG000-06050 KR IR & 6X500 Hose L.P. 1

26 TK000-10016 R4 d10~d16 Clip 2

27 A90B7-11100 — 14N Three steel 1

28 TG000-10100 KSR ¢ 10X 1000 Hose L.P. 1

29 GB/T5783 i ¢13~d19 Clip 2

30 TK000-13019 2 4M8X20 Bolt 2

31 GB/T93 FIE Washer, lock 2

32 A30A5-40003 B T Rubber 1

33 A90B7-11200 FHEAY L Reserve ass’y 1

34 GJT-159-00 H 1 #3% Elbow 1

5-16




7T Il 7h %% 925
TARRAV R ppso 60.70,80-veKMS2
Brake Piping System

5-17



1748 8 % R Bt

Brake Piping System

FD50,60,70,80-YC2/KMS2

Fes FAf TR K */E
Item Part No Description Q’ty Remark

1 A50A7-10100 M B (B) Pipe ass’y 1

2 GB/T5786 BEFEMI10X1.25X20 Bolt 8

3 GB/T93 #E10 Washer, lock 10

4 A50A7-10001 P Board 2

5 A50A7-10200 & B (A) Pipe ass’y 1

6 GB/T5783 IZFEM10X30 Bolt 1

7 GIT-46-00 =1 # Lk Three way 1

8 TGIBI-08031*G 7 B 81X 310 Hose H.P. 1

9 GB/T5783 IZAM10X 15  Bolt 1

10 GJT-149-00 —Jf $% % Three way 1

11 TGIBI-08033*G i s IR 81X 330 Hose H.P. 1 | FD50,60,70,80-YC2
- TGIBI-08043*G 7o B ¥ 81X 430 Hose H.P. 1 [FD50,60,70,80-KMS2
12 A90B7-10600 HZh 4N F  Brake pipe 1

13 GB/T882 H#B10X 28 Pin 2

14 GB/T97.1 P10 Washer 2

15 GB/T91 JF I 442.5X 28 Pin 2

16 GJT-200-00 H ¥k Elbow 1 | FD50,60,70,80-YC2
- GJT-381-00 H ¥k Elbow 1 [FD50,60,70,80-KMS2)
17 A90B7-10700 3 %% K Brake pump ass’y 1

18 GJT-156-00 H M ¥k Elbow 1

19 A90B7-10800 25 3L 4N % Elbow Pipe 1

20 GB/T5783 I2FM12X20 Bolt 4

5-18



7T Il 7h %% 925
TARRAV R ppso 60.70,80-veKMS2
Brake Piping System

5-19



1748 8 % R Bt

Brake Piping System

FD50,60,70,80-YC2/KMS2

Fes FAf TR K */E
Item Part No Description Q’ty Remark
21 GB/T93 #iE12 Washer, lock 4

22 A70A7-10100 Hsh4N%E  Brake pipe 1

23 TG000-06050 LS IR & 6X500 Hose L.P. 1

24 TK000-10016 R4 d10~d16 Clip 2

25 A90B7-11100 —IH4M4E  Three steel 1

26 TG000-10100 KIS IR ¢ 10X 1000 Hose L.P. 1

27 GB/T5783 i ¢13~d19 Clip 2

28 TK000-13019 2 4M8X20 Bolt 2

29 GB/T93 FIE Washer, lock 2

30 A30A5-40003 BEH# T Rubber 1

31 A90B7-11200 FHEAY L Reserve ass’y 1

32 GJT-159-00 H 1 #3% Elbow 1




A5

Brake lever

f

G TN
A=A
Bl

5-21



{2 4 5 5

Brake lever

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50A7-20300 14X FHI5h  Push button hand brake 1
2 GB/T5783 IEFEM10X 35 Bolt 2
3 GB/T93 FE10 Washer, lock 2
4 GB/T97. 1 SEE10  Washer 2




Ny B RG

BODY SYSTEM




L P R

FD50,60,70,80-CY1/W3/S3
FY50,60,70,80-G3/G4

Frame & counter weight

6-01



L P R

Frame & counter weight

FD50,60,70,80-CY1/W3/S3
FY50,60,70,80-G3/G4

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 D50C1-50001 P Balance 1 Stk
- D60C1-50001 P Balance 1 6t7- 1 1
- D70C1-50001 Vi EE Balance 1 T4 EH
- D80C1-50001 P Balance 1 8t4- 3
2 GB/T5783 IZHM36 X 180 Bolt 2 5t,6t7 1%k
- GB/T5783 B2 FEM36 < 250 Bolt 2 7t,8t 41k H
3 GB/T93 #1336 Washer,lock 2
4 D30C1-50004 JNJELEE Washer 2
5 D50C1-50100 225144 Pin 1
6 D50C1-50006 BCEEH' M Net weight 1
7 GB/T818 5 KR ATM8 X 16 Screw 2
8 GB/T93 8 Washer,lock 2
9 GB/T97.1 ~F- 248 Washer 2
10 | D50C1-10100 44k Frame L[ gy o0 7080-CY1
- D50E1-10100 44K Frame 1 FD50,60,70,80-S3
- D50F1-10100 HY4K Frame 1 | FY50,60,70,80-G3
- D5011-10100 ZEXK Frame 1 FY50,60,70,80-G4
11 D50C1-10700 ICRAEE B Cabinet 1 PRt 41k H
- D50C1-11000 IR Cabinet 1 WRAR 43 H]
- D50C1-12000 IR B Cabinet 1 SR &
- D50C1-13000 IR Cabinet 1 e A ik Ml
12 GB/T5783 IZAEM10X 25 Bolt 4
13 GB/T93 F1E10 Washer,lock 16
14 GB/T97.1 - #410 Washer 6
15 D30C1-10001 T H £ Box 1

6-02



L P R

FD50,60,70,80-CY1/W3/S3
FY50,60,70,80-G3/G4

Frame & counter weight

6-03



L P R

Frame & counter weight

FD50,60,70,80-CY1/W3/S3
FY50,60,70,80-G3/G4

Fes FAf TR K it
Item Part No Description Q’ty Remark
16 GB/T818 IZ4ATM6 X 16 Screw 2
17 GB/T93 3 446 Washer,lock 2
18 GB/T97.1 - #6 Washer 2
19 D50C1-10001 & i th 37 BRI Battery support 1
20 GB/T5783 2 FEM8 X 25 Bolt 4
21 GB/T93 3448 Washer,lock 6
22 GB/T97.1 F- 48 Washer 6
23 D50A1-10002 & Clip 2
24 GB/T5783 2 FEM8 X 12 Bolt 2
25 D50A1-10613 T A% T S22 Bracket 1
26 GB/T5783 IEZFEM10X 20 Bolt 2
27 D30A1-10008 5 Clip 10
28 GB/T5783 B2FEM10X 15 Bolt 10
29 GB/T5783 IZFM12 X 35 Bolt 4
30 GB/T93 12 Washer,lock 4
31 GB/T97.1 - #412 Washer 4
32 D90C1-10601 & A SZ 2 Bracket 1
33 GB/T5783 I FEM16 X 35 Bolt 4
34 GB/T93 #1316 Washer,lock 4
35 GB/T97.1 F-#416 Washer 4

6-04



e N7 M
FARGE FD50,60,70,80-YC2
Frame & counter weight

6-05



L P R

Frame & counter weight

FD50,60,70,80-YC2

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 D50C1-50001 P Balance 1 Stk
- D60C1-50001 P Balance 1 6t%- 1k H
- D70C1-50001 Vi E Balance 1 Tt4- 3k H
- D80C1-50001 P Balance 1 8t4- 3k 1
2 GB/T5783 I2FEM36 < 180 Bolt 2 5t,6t4% 1t
- GB/T5783 IZFEM36 < 250 Bolt 2 7t,8t %1k H
3 GB/T93 #1336 Washer,lock 2
4 D30C1-50004 JnJELEE Washer 2
5 D50C1-50100 5144 Pin 1
6 D50C1-50006 BLFEH '™ Net weight 1
7 GB/T818 5t LI ETM8 X 16 Screw 2
8 GB/T93 8 Washer,lock 2
9 GB/T97.1 ~F- 248 Washer 2
10 D50G1-10100 24K Frame 1
11 D50C1-10700 IR Cabinet 1 FRUEZEE
- D50C1-11000 RSB Cabinet 1 WA AR 436 H]
- D50C1-12000 ICRILE KL Cabinet 1 SR &S|
- D50C1-13000 ICRILE K Cabinet 1 e e
12 GB/T5783 B2FEM10X 25 Bolt 4
13 GB/T93 F# 10 Washer,lock 14
14 GB/T97.1 °F- #4410 Washer 6
15 D30C1-10001 T. H.# Box 1
16 GB/T818 IZ4TM6 X 16 Screw 2
17 GB/T93 #1#6 Washer,lock 2
18 GB/T97.1 - #6 Washer 2
19 D50G1-11100 L i &% i &L % Battery cover 1

6-06



e N7 M
FARGE FD50,60,70,80-YC2
Frame & counter weight

6-07



L P R

FD50,60,70,80-YC2

Frame & counter weight

Fes FAf TR K */E
Item Part No Description Q’ty Remark

20 D50A1-10001 PEFT Poles 1

21 GB/T93 #iF8 Washer,lock 6

22 GB/T97.1 °F- #8 Washer 6

23 D50A1-10002 I Clip 2

24 GB/T5783 HEFEM8 X 12 Bolt 4

25 D50A1-10613 % B 338 Bracket 1

26 GB/T5783 B2 FEM10X20 Bolt 2

27 D30A1-10008 kS Clip 8

28 GB/T5783 B2 FEM10X 15 Bolt 8

29 GB/T5783 IZFEM12 X35 Bolt 4

30 GB/T93 FE12 Washer,lock 4

31 GB/T97.1 SF-£412 Washer 4

32 D90C1-10601 % e A% S48 Bracket 1

33 GB/T5783 B2 FEM16 X35 Bolt 4

34 GB/T93 16 Washer,lock 4

35 GB/T97.1 - #416 Washer 4

36 DI15A1-20302 ## K Spring card 2

6-08



FD50,60,70,80-KMS2

L P R

Frame & counter weight

6-09



L P R

Frame & counter weight

FD50,60,70,80-KMS2

Fes FAf TR K */E

Item Part No Description Q’ty Remark
1 D50C1-50001 P Balance 1 Stk
- D60C1-50001 P Balance 1 6t%- 1k H
- D70C1-50001 Vi E Balance 1 T4 e M
- D80C1-50001 P Balance 1 8t4- 3k 1
2 GB/T5783 I2FEM36 < 180 Bolt 2 5t,6t4% 1t
- GB/T5783 IZFEM36 < 250 Bolt 2 7t,8t %1k H
3 GB/T93 #1336 Washer,lock 2
4 D30C1-50004 JnJELEE Washer 2
5 D50C1-50100 5144 Pin 1
6 D50C1-50006 BLFEH '™ Net weight 1
7 GB/T818 5t LI ETM8 X 16 Screw 2
8 GB/T93 8 Washer,lock 2
9 GB/T97.1 ~F- 248 Washer 2
10 D50K1-10100 24K Frame 1
11 D50C1-10700 IR Cabinet 1 FRUEZEE
- D50C1-11000 RSB Cabinet 1 WA AR 436 H]
- D50C1-12000 ICRILE KL Cabinet 1 SR &S|
- D50C1-13000 ICRILE K Cabinet 1 e e
12 GB/T5783 B2FEM10X 25 Bolt 4
13 GB/T93 F# 10 Washer,lock 16
14 GB/T97.1 °F- #4410 Washer 8
15 D30C1-10001 T. H.# Box 1
16 GB/T818 IZ4TM6 X 16 Screw 2
17 GB/T93 #1#6 Washer,lock 2
18 GB/T97.1 - #6 Washer 2
19 D50K 1-10510 L i &% i &L % Battery cover 1

6-10



FD50,60,70,80-KMS2

L P R

Frame & counter weight

6-11



L P R

Frame & counter weight

FD50,60,70,80-KMS2

Fes FAf TR K */E
Item Part No Description Q’ty Remark
20 D50A1-10001 PEFT Poles 1
21 GB/T93 #iF8 Washer,lock 6
22 GB/T97.1 °F- #8 Washer 6
23 D50A1-10002 I Clip 2
24 GB/T5783 HEFEM8 X 12 Bolt 4
25 D50K1-10001 % B 338 Bracket 2
26 GB/T5783 B2 FEM10X20 Bolt 4
27 D30A1-10008 kS Clip 8
28 GB/T5783 B2 FEM10X 15 Bolt 8
29 GB/T5783 IZFEM12 X35 Bolt 4
30 GB/T93 FE12 Washer,lock 4
31 GB/T97.1 SF-£412 Washer 4
32 D90C1-10601 % e A% S48 Bracket 1
33 GB/T5783 B2 FEM16 X35 Bolt 4
34 GB/T93 16 Washer,lock 4
35 GB/T97.1 - #416 Washer 4
36 DI15A1-20302 ## K Spring card 2
37 D50K1-10002 Ll yE 22250 Oil filter installation plate 1

6-12



Hood. FloorBoard & Seat

*ﬂ%&*}i%‘é&@%

=7

n = .‘.\\
,,

2 “—,\

\N
\A/‘,\‘ ?

!

6-13



LA JER AR R A JBE Aoy

Hood. FloorBoard & Seat

Fes T LA 44 B K &
Item Part No Description Q’ty Remark
1 D50A1-20006 JE AR Gasket 1
2 D50C1-20010 % 5 F B Covering parts ass’y 1
3 D50C1-20003 F il ) 78 75 /F Hand brake covering 1
4 GB/T818 B2ETM6X 16 Screw 2
5 GB/T93 6 Washer,lock 2
6 | GBT9T.1 F-#46 Washer g |RDIYS000.7080-CY1
7 | A45A2-00920 4 Bracket B PG at
8 | A45A2-00930 VT Screw 2 |aoeshseCy
9 | GBIT62 WE T IR BEMG Naut 2 [RSSRS-CY
10 GB/T889.1 A4 Ja 1k A1l 55 R B M8 Nut 14
11 D50C1-20800 EHE Hinge 2
12 GB/T5783 HEHMS X 20 Bolt 11
13 GB/T97.1 448 Washer 16
14 GB/T93 #1E8 Washer,lock 16
15 D50C1-20700 RS Beam 1
16 A30A5-40005 24 Bolt 2
17 D30A1-20005 #f%  Bushing 2
18 GB/T5786 IZHEM12X 1.25X 25 Bolt 4
19 GB/T93 #4412 Washer,lock 4
20 GB/T97.1 4412 Washer 4
21 GB/T5783 IEHMMS8 X 25 Bolt 1
2 A45A2-09010 L% Battery base 1RO T080-CY
23 D50C1-20008 KA Radiator cover 1
24 D30A1-20009 JRE] Screw 2

6-14




Hood. FloorBoard & Seat

*ﬂ%&*}i%‘é&@%

=7

n = .‘.\\
,,

2 “—,\

\N
\A/‘,\‘ ?

!

6-15



ML 2R JEC AR I % JHe A
Hood. FloorBoard & Seat

Fes FAf TR K */E

Item Part No Description Q’ty Remark
25 D30A1-20007X2000| #3451 X 2000mm Gasket 1
26 D30A1-20720 MLEE 48 Hook 1
27 D50C1-20007 {574 Locks Support 1
28 A50B2-01000 N7 i 456 Panel 1
29 GB/T818 HEETMS X 25 Screw 4
30 | D50C1-20100 MRAHLEL A Bonnet ass’y I | e Y
- D50E1-20100 WIAHLE & %  Bonnet ass’y 1 }:(}])3%10’60’70’80'53
31 D50C1-20500 J& I AR 5 % Floor,borad,rear 1 B v 4 3
- D50C1-20600 J& KM S % Floor,borad,rear 1 L KUHLIE H
32 D50A1-20800 AU M &L B Floor board, front 1 [FDS060,7080KMS24H
- D90F1-20100 B G B 54 % Floor board, front 1 | FD50,60,70,80-KMS2
33 A30A1-00100 BF2 = e A Seat 1 W
- A30A1-00500 BF24: 807 i e A Seat 1 %
- A30A1-00400 #15 JEFr Seat 1 %
- A30A1-00300 BF2HL 7 JT K HL ek Seat 1 OPS#%=1k ]
- A30A1-00600 BF24 & HL 1P GO MR % Seat 1 OPSZi%
- A30A1-00800 BFSHL [ HF G AL A Seat 1 OPS#: ik M
- A30A1-01000 BF54& 7 L 1T G m L AT Seat 1 OPSZE ik H
- A30A1-00700 BFS i fic ik Seat 1 CE%- ik
- A30A1-00900 BF542& 7 i L A Seat 1 CEZ 3%
34 D50C1-20400 AP 150N Shock,absorber 1
35 D50C1-20300 S #FES50N Shock,absorber 1
36 GB/T818 B24TM8 X 16 Screw 4
37 D30A1-20710 LB N HE4 Hook 1
38 D30A1-20701 FHE Hook box 1

6-16



Hood. FloorBoard & Seat

*ﬂ%&*}i%‘é&@%

=7

n = .‘.\\
,,

2 “—,\

\N
\A/‘,\‘ ?

!

6-17



LA JER AR R A JBE Aoy

Hood. FloorBoard & Seat

Fes T LA 44 B K &
Item Part No Description Q’ty Remark
39 D50C1-20015 HAL i 20 S8 Bracket 1

40 D50C1-20009R KB4 (47) Foaming adhesive tape 1

41 D50C1-20009L KB4 (/) Foaming adhesive tape 1

42 GB/T6170 IZHEMS Nut 4 R R
43 GB/T93 8 Washer,lock 4 JRE Ay B
44 GB/T97.1 V448 Washer 4 JA R o
45 D45G1-20800 PE4 424 L Zine alloy hinge 2

46 D50C1-20006 B35 W 4RI Non-slip stickers 11 2

47 D50C1-20005 B35 Wi 451 Non-slip stickers 1 2

6-18



ANITE R

Head guard

19



ANITE R

Head guard

Fes FAf TR K it

Item Part No Description Q’ty Remark
1 D50C1-30200 HEZL S % Overhead guard 1
2 D30A1-30700L AT HE 8% (/6)  Guard,lamp F 1
3 GB/T5783 B2FEM6 X 25 Bolt 6
4 GB/T93 #1#6 Washer,lock 6
5 GB/T97.1 “F-#6 Washer 6
6 D30C1-30001 i EE M6 Nut 6
7 D30A1-30800 {845  Back-mirror 2
8 D30A1-30002 BB Guard 2
9 D30A1-30004 H R BT Grommet 2
10 D50C1-30300 i a2 ¥  Rear pipe L.H. 1
11 D50C1-30400 4G %% Rear pipe R.H. 1
12 GB/T5783 B2 FEM12X 40 Bolt 4
13 GB/T97.1 SE#2 Washer 12
14 GB/T93 #4812 Washer,lock 12
15 GB/T5783 IRFEM10X 35 Bolt 4
16 GB/T93 #1E10 Washer,lock 4
17 GB/T97.1 *F-4410 Washer 8
18 GB/T6170 #2HE M10 Nut 4
19 GB//T5783 B2 FEM16 X 40 Bolt 4
20 GB/T97.1 *F-416 Washer 4
21 GB/T93 16 Washer,lock 4
22 D30A1-30005 AT Grommet 3
23 D50C1-30211 %5 Mounting plate 2
24 D30A1-30700R AT 22 (F5)  Guard,lamp F 1

6-20



ANITE R

Head guard

6-21



ANITE R

Head guard

Fes T TR AT 44 FR K H/E

Item Part No Description Q’ty Remark
25 D30C1-30002 [JifN'E  Rain cover 5
26 GB/T5783 IZHM12X 30 Bolt 8
27 D30C1-30005 BT [ 4% Alarm lamp anchor 1 DR AT i BT
28 GB/T5783 B2 FM8 X 25 Bolt 2 T XT 3k e
29 GB/T93 i 8 Washer,lock 2 I XT 3k e
30 GB/T97.1 7448 Washer 2 T XT 3k e
31 D35G1-30001 B EE M8 Nut 2 T KT 3k e

6-22



T WE RS
HYDRAULIC SYSTEM



01l tank

7-01



VB AR

Oil tank
Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50C4-50100 Wi Coverplate ass’y 1
2 A30A4-50400 WeHiyE % Strainer 2
3 GB/T5787 N AL AR M8 X 16 Bolt 8
4 A45A4-50400 [y &G &5 Strainer 1
5 A45A4-50200 N B Steel pipe 1
6 A50A4-50100 T 55 AL Oil cap ass'y 1
7 A50A4-50001 i AR Cover gasket 1
8 A30A4-50004 ED% 3 #26 Washer 1
9 A30A4-50002 JCH M2 ZE Plug,drain 1
10 A30A4-50003 ik Magnet 2
11 A30A4-50500 I %% Breath setting 1
12 TG000-10007 My @ 10X 70 Hose 1
13 TK000-13019 K4 @13-19 Clip 2




B ()

Valve control (two-throw)




B ()

Valve control (two-throw)

Fes FAf L K H/E
Item Part No Description Q’ty Remark
1 A50A4-30000%2 Z "  Control ass’y 1 brifE4EH
- A50B4-30000%2 Z 1  Control ass’y 1 WA 4=
2 AS50A7-40002 W% & 8X26  Pin 4
3 GB/T91 FFI4Y $2.5X20 Pin, cotter 4
4 GB/T97.1 448 Washer 4
5 AS50A7-40410 THEEEHHFT  Lever, lift 1
6 AS50A7-40420 RHEMFT  Lever, tilt 1
7 A30A7-40003 ETHFH5 Knob, lift 1
8 A30A7-40004 AT Knob, tilt 1
9 A50A7-40300 R Joint 2
10 AS50A7-40200 A2 4% Bracket,valve lever 2
11 GB/T5783 IEHM10X 25 Bolt 4
12 GB/T97.1 SEE10 Washer 4
13 GB/T93 10 Washer ,lock 4
14 GB/T6170 PHBE10 Nut 4
15 A50A7-40100 RS Shaft, valve 1
16 GB/T5783 IZFEM6X 10 Bolt 1
17 GB/T93 #1446 Washer,lock 1
18 A50A7-40001 W 17E Bushing 3
19 GB/T5782 IZFEM12 X 60 X35 Bolt 4
20 GB/T97.1 #4412 Washer 8
21 GB/T889.1 B{EUEREL2 Nut 4




N (=)

Valve control (three-throw)




A (=)

Valve control (three-throw)

Fes FAf FHAT 44 TR K */E
1 A50A4-30000%3 Z % Control ass’y 1 FrUE4-H
- A50B4-30000%3 Z %1  Control ass’y 1 €S|
2 AS50A7-40002 Bi%h & 8X26 Pin 6
3 GB/T91 JFEV4Y ¢2.5X20 Pin, cotter 6
4 GB/T97.1 - #8 Washer 6
5 A50A7-40410 THERIFE  Lever, lift 1
6 AS50A7-40420 WRHEMFT  Lever, tilt 1
7 A50A7-40430 HZTIIHERFT Lever,third 1
8 A30A7-40003 EFFH Knob, lift 1
9 A30A7-40004 BI#FH8 Knob, tilt 1
10 A30A7-40005 M FH§  Knob, sidesway 1
11 A50A7-40300 HEPAT Joint 3
12 A50A7-40200 A2 4% Bracket,valve lever 2
13 GB/T5783 IEHMM10X 25 Bolt 4
14 GB/T97.1 S0 Washer 4
15 GB/T93 #iF10 Washer ,lock 4
16 GB/T6170 BERE10 Nut 4
17 AS50A7-40100 R Shaft, valve 1
18 GB/T5783 124 M6 X 10 Bolt 1
19 GB/T93 #i#6 Washer,lock 1
20 A50A7-40001 15 %E  Bushing 4
21 GB/T5782 IEFEM12X 60X 35 Bolt 4
22 GB/T97.1 SE4£412 Washer 8
23 GB/T889.1 B{EUEREL2 Nut 4




e s B (1Y )

Valve control (four-throw)




e s B (1Y )

Valve control (four-throw)

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50A4-30000*4 Z % Control ass’y 1 FrUE4-H
- A50B4-30000%4 Z %  Control ass’y 1 €|
2 AS50A7-40002 Bi%h & 8X26 Pin 8
3 GB/T91 JFEVY ¢2.5X20 Pin, cotter 8
4 GB/T97.1 348 Washer 8
5 AS50A7-40410 THESBDHT  Lever, lift 1
6 AS50A7-40420 WRHEMFT  Lever, tilt 1
7 AS50A7-40430 F=IERFT Lever,third 1
8 AS50A7-40440 SV B H Lever, fourth 1
9 A30A7-40003 ETHFHE Knob, lift 1
10 A30A7-40004 BAT-H  Knob, tilt 1
11 A30A7-40005 MF%FHi  Knob, sidesway 1
12 A30A7-40006 Je X T4 Knob, clamp 1
13 A50A7-40300 HERAT Joint 4
14 A50A7-40200 A7 4% Bracket,valve lever 2
15 GB/T5783 IZFEM10X 25 Bolt 4
16 GB/T97.1 “F-#10 Washer 4
17 GB/T93 #i#810 Washer ,lock 4
18 GB/T6170 B2EE10 Nut 4
19 AS50A7-40100 HERE Shaft, valve 1
20 GB/T5783 IZFEM6X 10 Bolt 1
21 GB/T93 #i#6 Washer,lock 1
22 A50A7-40001 15 %E  Bushing 5
23 GB/T5782 IZFEM12 X 60 X35 Bolt 4
24 GB/T97.1 P12 Washer 8
25 GB/T889.1 B{EUEREL2 Nut 4




3 Sk ()

Valve control (five-throw)




3 Sk ()

Valve control (five-throw)

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 A50A4-30000*4 Z % Control ass’y 1 FrUE4-H
- A50B4-30000%4 Z %  Control ass’y 1 €|
2 AS50A7-40002 Bi%h & 8X26 Pin 10
3 GB/T91 JF 48 ¢ 2.5X20 Pin, cotter 10
4 GB/T97.1 S8 Washer 10
5 A50A7-40410 THRARHAT  Lever, lift 1
6 AS50A7-40420 WRHEMFT  Lever, tilt 1
7 AS50A7-40430 HEZIERFT Lever,third 1
8 A50A7-40440 VU F R EEAT Lever,fourth 1
9 AS50A7-40450 F T IR FT Lever fifth 1
10 A30A7-40003 ETHTFAHE Knob, lift 1
11 A30A7-40004 R Knob, tilt 1
12 A30A7-40005 % FH§  Knob, sidesway 1
13 A30A7-40006 Je'Z% T4 Knob, clamp 1
14 A30A7-40007 Jie % FHi  Knob, rotate 1
15 A50A7-40300 HEHAT Joint 5
16 A50A7-40200 A2 4% Bracket,valve lever 2
17 GB/T5783 #Z2HM10X 25 Bolt 4
18 GB/T97.1 “F-#10 Washer 4
19 GB/T93 #iF10 Washer ,lock 4
20 GB/T6170 B2 HEE10 Nut 4
21 A50A7-40100 HEHHh  Shaft, valve 1
22 GB/T5783 IZ4M6 X 10 Bolt 1
23 GB/T93 #i#6 Washer,lock 1
24 A50A7-40001 1 %E  Bushing 6
25 GB/T5782 B2FEM12 X 60X 35 Bolt 4
26 GB/T97.1 P12 Washer 8
27 GB/T889.1 B{EUEREL2 Nut 4

7-10




VR

Hydraulic pipeline FD50,60,70,80-CY1

S
Qil tank

% 1

Control valve

e 1i) 35
Steering unit

% [6] f 6L
Steering
AL () cylinder
Tilt cylinder R.H

ATk i ()
Tilt cylinder L.H

EY TN (TR —— 50 46

7-11



VU i
Hydraulic pipeline

FD50,60,70,80-CY 1

Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark

1 GJT-51-00 HiB#)k  Nipple 4

2 A50A4-00400R LS (A7) Nipple ass’y R.H. 1

3 GB/T97.1 *F-#6 Washer 2

4 GB/T93 #i36 Washer,lock 2

5 GB/T818 I2£TM6X 16 Bolt 2

6 GJT-55-00 HA#ESL Elbow 4

7 TGIBII-10042*G | fi/EJIE 1011X420 Hose H. P 4

8 GJT-50-00 BBk Nipple 2

9 GJT-48-00 [Fl#zk  Nipple 1

10 TK000-35051 Je4fi35-51 Clip 6

11 A50C4-00003 4 Hose 1 9 11 18 il Two-throw
- A50C4-00004 =R P Hose 1 = J¥ I8 i Three-throw
- A50C4-00005 VU & [H]vh % Hose 1 VY J¥ 18 I Four-throw
12 GJT-49-00 HiB#k  Nipple 1

13 TGIBII-19050NL*G | & B 1911X 500 Hose H. P 1

14 GJT-47-00 FIEREKL  Nipple 1

15 A50A4-00300 FHEEHLEN S B Steel pipe ass’y 1

16 GB/T5783 IZFEM10X25 Bolt 1

17 GJT-52-00 HA#ESL Elbow 1

18 GJT-92-00 AR BB D43k Connector 1

19 TGIBII-19090NL*G| & B 1911X 900 Hose H. P 1 PRt H]

- TGIBI-1909INL*G| = R4 1911X910 Hose H. P 1 KR4 H
20 A50C4-00001 A2 %S Hose,suction 1

21 A50C4-00002 Ja W Hose,suction 1

22 GJT-58-00 WA E 1075 % Flange 1

23 GB/T1235 O %4} 136X 3.5 O-ring 2

24 A50A4-20100 I #%%  Pump,front 1

7-12




VR

Hydraulic pipeline FD50,60,70,80-CY1

S
Qil tank

% 1

Control valve

e 1i) 35
Steering unit

% [6] f 6L
Steering
AL () cylinder
Tilt cylinder R.H

ATk i ()
Tilt cylinder L.H

EY TN (TR —— 50 46

7-13



VU i
Hydraulic pipeline

FD50,60,70,80-CY 1

Fes FAf TR K */E
Item Part No Description Q’ty Remark
25 GJT-43-00 iy 1423k Fuel discharge port 1 YA e A0k HI
- GJT-57-00 HH D43k Fuel discharge port 1 SR A
26 GB/T97.1 “F-#10 Washer 18
27 GB/T93 #4810 Washer,lock 18
28 GB/T57830 BZFEM10X 30 Bolt 16
29 A50E4-20200 Ja % %% Pump,rear 1
30 GB/T5786 BEFEM10X 1.25X 35 Bolt 4
31 A50A4-00500 # Packing 2
32 TGIBII-10042*G | = Hs IR 1011X420 Hose H. P 1 ARG R
- TGIBII-10047*G | /)5l 1011X470 Hose H. P 1 BRbT 2 H
33 GIT-54-00 HM#EL  Elbow 1
34 GJT-111-00 HIiE#L  Nipple 1
35 TK000-22032 Je4ii22-32 Clip 4
36 TG000-19085 [A[HAF & 19X 850  Hose 1
37 TGIBI-10260*G | =i IR 101X2600 Hose H. P 1
38 TGIBI-10250*G BB 101X 2500 Hose H. P 1
39 GB/T5783 I2FEM8 X 25 Bolt 2
40 GB/T93 #I8 Washer,lock 2
41 GB/T97.1 ~F- 8 Washer 2
42 A50A4-00100 107 54 9 66X A 5L B(AT) Steel pipeass'y | 1
43 A50A4-00200 16 A} il 9 B S () Steel pipeass'y| 1
44 GJT-57-00 HMA#HEL  Elbow 1
45 A50A4-00400L kB (Z5)  Nipple ass’y L.H. 1
46 GJT-101-00 HM#ESk Elbow 1 = 4 16 i Three-throw
- GIT-101-00 Bk Elbow 2 VY 4 18 I Four-throw
47 GJT-102-00 HM#ESk Elbow 1 = ¥ 16 il Three-throw
- GJT-102-00 HfM¥:k  Elbow 2 VY J4 14 I Four-throw

7-14




VR

Hydraulic pipeline FD50,60,70,80-W3

S
Qil tank

% 1

Control valve

e 1i) 35
Steering unit

% [6] f 6L
Steering
AL () cylinder
Tilt cylinder R.H

ATk i ()
Tilt cylinder L.H

EY TN (TR —— 50 46

7-15



VU i
Hydraulic pipeline

FD50,60,70,80-W3

Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark

1 GJT-51-00 HiB#)k  Nipple 4

2 A50A4-00400R LS (A7) Nipple ass’y R.H. 1

3 GB/T97.1 *F-#6 Washer 2

4 GB/T93 #i36 Washer,lock 2

5 GB/T818 I2£TM6X 16 Bolt 2

6 GJT-55-00 HA#ESL Elbow 4

7 TGIBII-10042*G | fi/EJIE 1011X420 Hose H. P 4

8 GJT-50-00 BBk Nipple 2

9 GJT-48-00 [Fl#zk  Nipple 1

10 TK000-35051 Je4fi35-51 Clip 6

11 A50C4-00003 4 Hose 1 9 11 18 il Two-throw
- A50C4-00004 =R P Hose 1 = J¥ I8 i Three-throw
- A50C4-00005 VU & [H]vh % Hose 1 VY J¥ 18 I Four-throw
12 GJT-49-00 HiB#k  Nipple 1

13 TGIBII-19050NL*G | & B 1911X 500 Hose H. P 1

14 GJT-47-00 FIEREKL  Nipple 1

15 A50A4-00300 FHEEHLEN S B Steel pipe ass’y 1

16 GB/T5783 IZFEM10X25 Bolt 1

17 GB/T1235 O % 48135 X 3.5 O-ring 2

18 GJT-92-00 AR BB D43k Connector 1

19 TGIBII-19090NL*G| & B 1911X 900 Hose H. P 1 PRt H]

- TGIBI-1909INL*G| = R4 1911X910 Hose H. P 1 KR4 H
20 A50C4-00001 A2 %S Hose,suction 1

21 A50C4-00002 Ja W Hose,suction 1

22 GJT-58-00 WA E 1075 % Flange 1

23 GB/T1235 O %4} 136X 3.5 O-ring 2

24 A50B4-20100 A4  Pump,front 1

7-16




VR

Hydraulic pipeline FD50,60,70,80-W3

S
Qil tank

% 1

Control valve

e 1i) 35
Steering unit

% [6] f 6L
Steering
AL () cylinder
Tilt cylinder R.H

ATk i ()
Tilt cylinder L.H

EY TN (TR —— 50 46

7-17



VU i
Hydraulic pipeline

FD50,60,70,80-W3

Fes FAf TR K */E
Item Part No Description Q’ty Remark
25 GJT-43-00 iy 1423k Fuel discharge port 2 YA e A0k HI
- GJT-57-00 HH D43k Fuel discharge port 2 SR A
26 GB/T97.1 “F-#10 Washer 18
27 GB/T93 #4810 Washer,lock 18
28 GB/T57830 BZFEM10X 30 Bolt 16
29 A50B4-20200 Ja % %% Pump,rear 1
30 GB/T5786 BEFEM10X 1.25X 35 Bolt 4
31 A50A4-00500 # Packing 2
32 TGIBII-10042*G | = Hs IR 1011X420 Hose H. P 1 ARG R
- TGIBII-10047*G | /)5l 1011X470 Hose H. P 1 BRbT 2 H
33 GIT-54-00 HM#EL  Elbow 1
34 GJT-111-00 HIiE#L  Nipple 1
35 TK000-22032 Je4ii22-32 Clip 4
36 TG000-19085 [A[HAF & 19X 850  Hose 1
37 TGIBI-10260*G | =i IR 101X2600 Hose H. P 1
38 TGIBI-10250*G BB 101X 2500 Hose H. P 1
39 GB/T5783 I2FEM8 X 25 Bolt 2
40 GB/T93 #I8 Washer,lock 2
41 GB/T97.1 ~F- 8 Washer 2
42 A50A4-00100 107 54 9 66X A 5L B(AT) Steel pipeass'y | 1
43 A50A4-00200 16 A} il 9 B S () Steel pipeass'y| 1
44 GJT-57-00 HMA#HEL  Elbow 1
45 A50A4-00400L kB (Z5)  Nipple ass’y L.H. 1
46 GJT-101-00 HM#ESk Elbow 1 = 4 16 i Three-throw
- GIT-101-00 Bk Elbow 2 VY 4 18 I Four-throw
47 GJT-102-00 HM#ESk Elbow 1 = ¥ 16 il Three-throw
- GJT-102-00 HfM¥:k  Elbow 2 VY J4 14 I Four-throw

7-18




VR

Hydraulic pipeline FD50,60,70,80-S3

S
Qil tank

% 1

Control valve

e
St;er‘iég unit $§ l",;] ;‘E I
Steering
AL () cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 50

7-19



VU i
Hydraulic pipeline

FD50,60,70,80-S3

Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark

1 GJT-51-00 HiB#)k  Nipple 4

2 A50A4-00400R LS (A7) Nipple ass’y R.H. 1

3 GB/T97.1 *F-#6 Washer 2

4 GB/T93 #i36 Washer,lock 2

5 GB/T818 I2£TM6X 16 Bolt 2

6 GJT-55-00 HA#ESL Elbow 4

7 TGIBII-10042*G | fi/EJIE 1011X420 Hose H. P 4

8 GJT-50-00 BBk Nipple 2

9 GJT-48-00 [Fl#zk  Nipple 1

10 TK000-35051 Je4fi35-51 Clip 6

11 A50C4-00003 4 Hose 1 9 11 18 il Two-throw
- A50C4-00004 =R P Hose 1 = J¥ I8 i Three-throw
- A50C4-00005 VY i [ Hose 1 VU J% 1 FiTFour-throw
12 GJT-49-00 HiB#k  Nipple 1

13 TGIBII-19050NL*G | & B 1911X 500 Hose H. P 1

14 GJT-47-00 FIEREKL  Nipple 1

15 A50A4-00300 FHEEHLEN S B Steel pipe ass’y 1

16 GB/T5783 IZFEM10X25 Bolt 1

17 GJT-52-00 HA#ESL Elbow 1

18 GJT-92-00 AR BB D43k Connector 1

19 TGIBII-19090NL*G| & B 1911X 900 Hose H. P 1 PRt H]

- TGIBI-1909INL*G| = R4 1911X910 Hose H. P 1 KR4 H
20 A50C4-00001 A2 %S Hose,suction 1

21 A50C4-00002 Ja W Hose,suction 1

22 GJT-58-00 WA E 1075 % Flange 1

23 GB/T1235 O %4} 136X 3.5 O-ring 2

24 A50E4-20100 I #%%  Pump,front 1




VR

. FD/Y50,60,70,80-S3/G3/G4
Hydraulic pipeline

S
Qil tank

% 1

Control valve

e
St;er‘iég unit $§ l",;] ;‘E I
Steering
AL () cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 50




VU i
Hydraulic pipeline

FD/Y50,60,70,80-S3/G3/G4

Fes FAf TR K */E
Item Part No Description Q’ty Remark
25 GJT-52-00 423k Fuel discharge port 1

26 GB/T97.1 P10 Washer 18

27 GB/T93 10 Washer,lock 18

28 | GIT-144-00 B4k  Elbow 1

29 AS50E4-20200 Ja W% Pump,rear 1

30 | GB/T5786 IZHM10X 1.25X 35 Bolt 4

31 A50A4-00500 # Packing 2

32 | TGIBII-10042*G | i 1011X420 Hose H. P 1 PRt 4
- TGIBII-10047*G | /R 101X 470 Hose H. P 1 WKAR 4=
33 | GIT-54-00 HM#ESL Elbow 1

34 GJT-111-00 Hil#Sk  Nipple 1

35 TK000-22032 e dii22-32 Clip 4

36 | TG000-19120 [H[H/F & 19X 1200 Hose 1

37 TGIBI-10260*G B 101X2600 Hose H. P 1

38 | TGIBI-10250*G R 101X 2500 Hose H. P 1

39 | GB/T5783 2 FEM8 X 25 Bolt 2

40 GB/T93 8 Washer,lock 2

41 | GB/T97.1 P48 Washer 2

42 A50A4-00100 A A% b 140 B S (AT) Steel pipe ass'y | 1

43 A50A4-00200 67 A5} il T 49 B B ()5 ) Steel pipe ass'y| 1

44 | GJT-57-00 HM#ESL Elbow 1

45 A50A4-00400L ek Mk (/)  Nipple ass’y L.H. 1

46 GJT-174-00 HM#ESk Elbow 1

47 | TGLBI-06032-H30*G | kK% 61X 320 Hose H. P 1

48 GJT-344-00 135° #3k Connector 1

49 TGIBI-10070*G EEIRE 101X 700 Hose H. P 1




VR

. FD/Y50,60,70,80-S3/G3/G4
Hydraulic pipeline

S
Qil tank

% 1

Control valve

e
St;er‘iég unit $§ l",;] ;‘E I
Steering
AL () cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 50




VR

Hydraulic pipeline

FD/Y50,60,70,80-S3/G3/G4

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark

46 GIT-101-00 Bk Elbow 1 = J I8 i Three-throw
- GJT-101-00 HM¥k Elbow 2 VU J¥ 1% il Four-throw
47 GJT-102-00 HM#EL Elbow 1 = J I8 Fil Three-throw
- GJT-102-00 HM#Ek Elbow 2 VY % 18 JiIF our-throw




VR

Hydraulic pipeline FD50,60,70,80-YC2

S
Qil tank

% 1

Control valve

i
Steering unit

Q
3 2 'y'l

& (3 30 L
38 Steering
AL () RN cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 48




VU i
Hydraulic pipeline

FD50,60,70,80-YC2

Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark

1 GJT-51-00 HiB#)k  Nipple 4

2 A50A4-00400R LS (A7) Nipple ass’y R.H. 1

3 GB/T97.1 *F-#6 Washer 2

4 GB/T93 #i36 Washer,lock 2

5 GB/T818 I2£TM6X 16 Bolt 2

6 GJT-55-00 HA#ESL Elbow 4

7 TGIBII-10042*G | fi/EJIE 1011X420 Hose H. P 4

8 GJT-50-00 BBk Nipple 2

9 GJT-48-00 [Fl#zk  Nipple 1

10 TK000-35051 Je4fi35-51 Clip 6

11 A50C4-00003 4 Hose 1 9 11 18 il Two-throw
- A50C4-00004 =R P Hose 1 = J¥ I8 i Three-throw
- A50C4-00005 VU & [H]vh % Hose 1 VY J¥ 18 I Four-throw
12 GJT-49-00 HiB#k  Nipple 1

13 TGIBII-19050NL*G | & B 1911X 500 Hose H. P 1

14 GJT-47-00 FIEREKL  Nipple 1

15 A50A4-00300 FHEEHLEN S B Steel pipe ass’y 1

16 GB/T5783 IZFEM10X25 Bolt 1

17 GJT-52-00 HA#ESL Elbow 1

18 GIT-204-00 — ¥k Connector 1

19 TGIBII-19090NL*G| & B 1911X 900 Hose H. P 1 PRt H]

- TGIBI-1909INL*G| = R4 1911X910 Hose H. P 1 KR4 H
20 A50C4-00001 A2 %S Hose,suction 1

21 A50C4-00002 Ja W Hose,suction 1

22 GJT-58-00 WA E 1075 % Flange 2

23 GB/T1235 O %4} 136X 3.5 O-ring 2

24 A50A4-20100 I #%%  Pump,front 1




VR

Hydraulic pipeline FD50,60,70,80-YC2

S
Qil tank

% 1

Control valve

i
Steering unit

Q
3 2 'y'l

& (3 30 L
38 Steering
AL () RN cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 48




VU i
Hydraulic pipeline

FD50,60,70,80-YC2

Fes FAf TR K */E
Item Part No Description Q’ty Remark
25 GJT-43-00 Ml 4%k Fuel discharge port 1| KESRHEER
- GJT-57-00 HH 423k Fuel discharge port 1 By EEA e AR I
26 GB/T97.1 “F-#10 Washer 18
27 GB/T93 #4410 Washer,lock 18
28 GB/T57830 BZFEM10X 30 Bolt 16
29 A50A4-20200 Ja i ¥4 Pump,rear 1
30 GB/T5786 IZHEM10X 1.25X 35 Bolt 4
31 A50A4-00500 # Packing 2
32 TGIBII-10052*G | fERAE 101X 520 Hose H. P 1 FrvE4-
- TGIBII-10057*G | mEiRAE 101X 570 Hose H. P 1 R bR 4=
33 GJT-54-00 HAMA#HEL  Elbow 1
34 GJT-111-00 HIE#)  Nipple 1
35 TK000-22032 Je4ii22-32 Clip 4
36 TG000-19085 [E1HF & 19X 850 Hose 1
37 TGIBI-10260*G | =i IR%E 101X2600 Hose H. P 1
38 TGIBI-10250*G | = IR 101X2500 Hose H. P 1
39 GB/T5783 2 FEM8 X 25 Bolt 2
40 GB/T93 #4148 Washer,lock 2
41 GB/T97.1 S-#48 Washer 2
42 A50A4-00100 60 A% ik L 4 B S A(HT) Steel pipe ass'y| 1
43 A50A4-00200 07 A} 3 L9 B S (J5) Steel pipe ass'y| 1
44 GIT-57-00 H ¥k  Elbow 1
45 A50A4-00400L B3k Bk (7)) Nipple ass’y L.H. 1
46 TGIBI-10088*G EERE 101X 880 Hose H. P 1
47 GJT-90-00 Hil#Ek Nipple 1




VR

Hydraulic pipeline FD50,60,70,80-YC2

S
Qil tank

% 1

Control valve

i
Steering unit

Q
3 2 'y'l

& (3 30 L
38 Steering
AL () RN cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 48




VR

Hydraulic pipeline

FD50,60,70,80-YC2

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark
48 GIT-101-00 Bk Elbow 1 = J I8 i Three-throw
- GJT-101-00 HM¥k Elbow 2 VU J¥ 1% il Four-throw
49 GJT-102-00 HM#EL Elbow 1 = J I8 Fil Three-throw
- GJT-102-00 HM#Ek Elbow 2 VY % 18 JiIF our-throw




VR

HYdI'aLIliC pipeline FD50960570,80'KM82

S
Qil tank

% 1

Control valve

i
Steering unit

Q
3 2 'y'l

% [6] f 6L
Steering
AL () o cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 50




VU i
Hydraulic pipeline

FD50,60,70,80-KMS2

Jr 5 FT T 4 R K HIE
Item Part No Description Q’ty Remark
1 GJT-51-00 FLIE#SL  Nipple 42
2 A50A4-00400R LS (A7) Nipple ass’y R.H. 1
3 GB/T97.1 *F-#6 Washer 2
4 GB/T93 #i36 Washer,lock 2
5 GB/T818 I2£TM6X 16 Bolt 2
6 GJT-55-00 HA#ESL Elbow 2
7 TGIBII-10042*G | fi/EJIE 1011X420 Hose H. P 4
8 GJT-50-00 BBk Nipple 2
9 GJT-48-00 [Fl#zk  Nipple 1
10 TK000-35051 Je4fi35-51 Clip 6
11 A50C4-00003 4 Hose 1 9 11 18 il Two-throw
- A50C4-00004 =R P Hose 1 = J¥ I8 i Three-throw
- A50C4-00005 VU & [H]vh % Hose 1 VY J¥ 18 I Four-throw
12 GJT-49-00 HiB#k  Nipple 1
13 TGIBII-19050NL*G | & B 1911X 500 Hose H. P 1
14 GJT-382-00 FIEREKL  Nipple 1
15 A90F4-00100 N Bk Steel pipe ass’y 1
16 GB/T5783 IZFEM10X25 Bolt 1
17 GJT-52-00 HA#ESL Elbow 1
18 GIT-204-00 — ¥k Connector 1
19 TGIBII-19090NL*G| & B 1911X 900 Hose H. P 1 PRt H]
- TGIBI-1909INL*G| = R4 1911X910 Hose H. P 1 KR4 H
20 A50C4-00001 A2 %S Hose,suction 1
21 A50C4-00002 Ja W Hose,suction 1
22 GJT-58-00 WA E 1075 % Flange 2
23 GB/T1235 OM %45 36 X 3.5 O-ring 2
24 A50B4-20100 I #%%  Pump,front 1




VR

HYdI'aLIliC pipeline FD50960570,80'KM82

S
Qil tank

% 1

Control valve

i
Steering unit

Q
3 2 'y'l

% [6] f 6L
Steering
AL () o cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 50




VU i
Hydraulic pipeline

FD50,60,70,80-KMS2

Fes FAf TR K */E
Item Part No Description Q’ty Remark
25 GJT-43-00 Ml 4%k Fuel discharge port 1| KESRHEER
- GJT-57-00 HH 0423k Fuel discharge port 1 A O e 4 3%
26 GB/T97.1 P10 Washer 18
27 GB/T93 #4410 Washer,lock 18
28 GB/T57830 IZHM10X 30 Bolt 16
29 A50B4-20200 Ja N %% Pump,rear 1
30 GB/T5786 IZHMI10X 1.25X 35 Bolt 4
31 A50A4-00500 . Packing 2
32 TGIBII-10052*G | miEJE 1011X 520 Hose H. P 1 FRUEZEH
- TGIBII-10057*G | /LA 101X 570 Hose H. P 1 BbT 2
33 GJT-383-00 Bk Elbow 1
34 GJT-111-00 HIE#k  Nipple 1
35 TK000-22032 Jedii22-32 Clip 4
36 TG000-19110 [EHF & 19X 1100 Hose 1
37 TGIBI-10260*G A 101X2600 Hose H. P 1
38 TGIBI-10250*G A 101X2500 Hose H. P 1
39 GB/T5783 24 M8 X 25 Bolt 2
40 GB/T93 Ji#8 Washer,lock 2
41 GB/T97.1 ~F- 28 Washer 2
42 A50A4-00100 10 54 9 4K A 5L (AT) Steel pipeass'y | 1
43 A50A4-00200 101 R% i 18K 5 5 () Steel pipe ass'y | 1
44 GIT-57-00 Bk Elbow 1
45 A50A4-00400L e M (Z£)  Nipple ass’y L.H. 1
46 TGICI-10088*G | IR 101X 880 Hose H. P 1
47 GB/T1235 O35} 35X 3.5 O-ring 2
48 GJT-51-00 HM#ESk Elbow 2
49 GJT-55-00 HM#ESk Elbow 2




VR

HYdI'aLIliC pipeline FD50960570,80'KM82

S
Qil tank

% 1

Control valve

i
Steering unit

Q
3 2 'y'l

% [6] f 6L
Steering
AL () o cylinder
Tilt cylinder R.H

34
{5438 T (26) 45
Tilt cylinder L.H
ST TR P B 50




VR

Hydraulic pipeline

FD50,60,70,80-KMS2

Jr 5 FT T 24 FR 4§y w1
Item Part No Description Q’ty Remark
50 GIT-101-00 Bk Elbow 1 = J I8 i Three-throw
- GJT-101-00 HM¥k Elbow 2 VU J¥ 1% il Four-throw
51 GJT-102-00 HM#EL Elbow 1 = J I8 Fil Three-throw
- GJT-102-00 HM#Ek Elbow 2 VY % 18 JiIF our-throw




J\L RE RS

LIFTING SYSTEM




AL RS (FEAARD)
Hydraulic system mast(Normal mast KM)

8-01




AL RS (FEAARD)
Hydraulic system mast(Normal mast KM)

Fes FAf FHAT 44 TR Kk %VE
Item Part No Description Q’ty Remark
1 GJT-42-00 BBk  Nipple 1 EX-B
- GJT-404-00 BBk Nipple 1 EX-A
2 TGIBII-13056*] o B 1311X 560 Hose H.P. 1 EX-B
- TGICII-13058*] 1 B 1311X 580 Hose H.P. 1 EX-A
3 TG000-120XX HIRLEd12 X L3 Tube vinyl 1
4 GJT-01-00 [ 423k Joint 1
5 GJT-41-00 —Jli$z3k Three way connector 1 EX-B
- GJT-422-00 =il #%3k Three way connector 1 EX-A
6 GJT-40-00 FRIE ]  Flow regulator 1 EX-B
- GJT-402-00 FIE ] Flow regulator 1 EX-A
7 TGLBII-19084-H55GS*]| a5 s iR 1911 X 840 Hose H.P. 1 EX-B
- TGLCII-19084-H55GS*)| 15 iR 1911 X 840 Hose H.P. 1 EX-A
8 TG000-120XX HIRLEd12X L1 Tube vinyl 1
9 TG000-120XX YRLEFd12X L2 Tube vinyl 1

8-02



NZVEB RS (T4 E D

Stage Mast KZM)

Hydraulic system mast(Full Free 2

M27x1.5 60°

M27x1.5 60°

\ TH\\\T \\\\\\\\\\\\\\\\

\ \ -—- 3

A | | i)

\ I I =

\

- Lod & 10l
c |\ = v
o . \7 T I
— A//\ [
LI et e

M27x1.5 60°

(1m)
M27x1.5 60°

8-03



T2V RS (T2 HED
Hydrauhc system mast(Full Free 2-Stage Mast KZM)

Jr 5 FT T 4 R K HIE

Item Part No Description Q’ty Remark
1 TGLBI-190100-H55GS#I | 5 FR AR 1911X 1000 Hose H.P. 1 EX-B
= | TGLCI-190100-H55GS#) | R JKEF 1911X 1000 Hose H.P. 1 EX-A
2 GJT-40-00 FRI%I®  Flow regulator 1 EX-B
- GJT-402-00 FIE ] Flow regulator 1 EX-A
3 GIT-446-00 —IH$%3k Three way connector 1 EX-B
- GJT-447-00 B4k Three way connector 1 EX-A
4 TGIBII-13058*] FE R R 1311X 580 Hose H.P. 1 EX-B
~ | TGICII-13058*] T S JRE 7 131X 580 Hose H.P. 1 EX-A
5 GJT-42-00 Hil#Ek  Nipple 1 EX-B
- GJT-404-00 Hil#E)k  Nipple 1 EX-A
6 GJT-160-00 HMA#Ek  Nipple 3
7 Z70B3-70100-XXXX N SV Steel tube ass'y 2
8 | GB/T5783 IEMM8 X 25  Bolt 2
9 GB/T93 P 8 Washer,lock 2
10 | GB/T97.1 -4k 8 Washer 2
11 | GB/T6170 B2 M8 Nut 2
12 | TGIBII-16080%] = IR 1611X 800 Hose H.P. 1
13 | TGIBI-16XXX*G | R 1611X XXX Hose H.P. 1

8-04



TARE B ARG (W2 H D
Hydraulic system mast(Full Free 2-Stage Mast KZM)

8-05

B ARG IEHF (Mast Piping Optional Parts)

ATt AT (SN2 135 PR3 K

Lifting Height Part No Hose(mm) Part No Hose(mm)
2300 Z70B3-70100-Z2230 870 TGIBI-16045*G 450
2500 Z70B3-70100-Z2250 970 TGIBI-16043*G 430
3000 Z70B3-70100-Z300 1220 TGIBI-16045*G 450
3300 Z70B3-70100-Z330 1370 TGIBI-16050*G 500
3500 Z70B3-70100-Z350 1470 TGIBI-16054*G 540
3700 Z70B3-70100-Z370 1570 TGIBI-16057*G 570
4000 Z70B3-70100-Z2400 1770 TGIBI-16065*G 650
4500 Z70B3-70100-Z450 2020 TGIBI-16075*G 750
5000 Z70B3-70100-Z500 2270 TGIBI-16085*G 850
5500 Z70B3-70100-Z550 2570 TGIBI-16105*G 1050
6000 Z70B3-70100-Z600 2820 TGIBI-16115*G 1150




\,Y |||||||||||||||||| \
ST
S
AR v
VAL R ¢

sa /AT

s s

DR N
7

[N

/Zz

2

8-06

WA HED
Hydraulic system mast(Full Free 3-Stage Mast KZM)

IREHR ARG (




RSB RL (WA E D
Hydraulic system mast(Full Free 3-Stage Mast KZM)
Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 GIT-42-00 HIiE#k  Nipple 1 EX-B
- GJT-404-00 HilFEk  Nipple 1 EX-A
2 TGIBII-13048%] 1 R IR 1311 X 480 Hose H.P. 1 EX-B
- TGICII-13048%] 1 R R 1311 X 480 Hose H.P. 1 EX-A
3 GJT-160-00 HM#Ek  Nipple 1
4 TGIBII-16047*] RS 1611X 470 Hose H.P. 1 EX-B
- TGICII-16047*] i S 1611X 470 Hose HLP. 1 EX-A
5 GJT-01-00 [k Joint 1
6 TG000-12XX AR d12 Tube vinyl 1
7 TG000-12120 WIRLEd12X 1200 Tube vinyl 1
8 TQ000-08040 $L4¢ Binding 4
9 TG000-12XX kL5 d12 Tube vinyl 1
10 GJT-307-00 B Mk Nipple 1 EX-B
- GIT-440-00 TIEESL Two-way coupling 1 EX-A
11 GB/T5783 IEMM8 X 16 Bolt 6
12 GB/T93 #i4 8 Washer,lock 6
13 GJT-318-00 VU $23k &L i Four way connector 1 EX-B
- GJT-443-00 PYim 423k Sk Four way connector 1 EX-A
14 GJT-172-00 HilFk  Nipple 1 EX-B
- GJT-380-00 BBk  Nipple 1 EX-A
15 GJT-40-00 FRI% I Flow regulator 1
16 TGIBII-16035%] A 1611 X 350 Hose H.P. 1
17 TGLBII-19084-H55GSH)| =1 R T 1911 X 840 Hose H.P. 1
18 GJT-319-00 Fil )k Nipple 1 EX-B
- GJT-441-00 HiE#Sk  Nipple 1 EX-A
19 TGIBI-16XXX#J | R 161X XXX Hose H.P. 1

8-07




\,Y |||||||||||||||||| \
ST
S
AR v
VAL R ¢

sa /AT

s s

DR N
7

[N

/Zz

2

8-08

WA HED
Hydraulic system mast(Full Free 3-Stage Mast KZM)

IREHR ARG (




NIRER RS (W2 a i)
Hydraulic system mast(Full Free 3-Stage Mast KZM)
Fes FAf TR K */E
Item Part No Description Q’ty Remark
20 GB/T276 7K 61904-2Z(37X20X 8) Bushing 1
21 GB/T5783 IZMM12X70  Bolt 1
22 GB/T93 #iE 12 Washer,lock 1
23 GB/T894.1 Hh A YERS P 20 Snap ring 1
24 GB/T893.1 FLH #PE4PE 37 Snap ring 1
25 S70B3-70002 #h3k Spindle head 1
26 S70B3-70001 W% Pulley 1
27 S70B3-70003 PH5ERR Plate 1

8-09




BES 4 355

A HE D

Hydraulic system mast(Full Free 3-Stage Mast KZM)

Bk ARG IEH M (Mast Piping Optional Parts)
AT v F7S F19K S HE
Lifting Height Part No Hose(mm) Remark
3600 TGIBII-16255%] 2550
4000 TGIBII-16285*] 2850
4350 TGIBII-16305%*] 3050
4500 TGIBII-16315*] 3150
4800 TGIBII-16335*] 3350
5000 TGIBII-16350*] 3500
5500 TGIBII-16385*] 3850
6000 TGIBII-16415*] 4150

8-10



P
AS

Fork

8-11




1

Iz
Fork
Fes T TR K it
Item Part No Description Q’ty Remark
1 A50A3-90000 B2 M Lifting fork ass’y 2 5-6t
- A70A3-90000 ¢ X% Lifting fork ass’y 2 7-8t
2 A50A3-90001 #i¥E  Spring 2 5-6t
- A70A3-90001 #3F  Spring 2 7-8t
3 A50A3-90002 B Pin 2 5-6t
- A70A3-90002 % Pin 2 7-8t
4 A50A3-90003 138 Pin, stopper 2 5-6t
- A70A3-90003 1881 Pin, stopper 2 7-8t

8-12



e A (HEARTD)
Lift Bracket(Normal mast KM)

8-13



1
iy

W CREATY)

Lift Bracket(Normal mast KM)

Fes FAf TR K it
Item Part No Description Q’ty Remark
1 M50A3-60000 0T Backrest ass’y 1
2 M50B3-50000 T XLk Lift bracket ass’y 1 5-6t
- M70B3-50000 BT X HLS R Lift bracket ass’y 1 7-8t
3 GB/T5786 BZFEM 14X 1.5 X 30 Bolt 8
4 GB/T93 #iF14  Washer, lock 8
5 MS50B3-40200 T¥&%  End Roller 4 5-6t
- M50A3-40200 T %  End Roller 6 7-8t
6 GB/T894.1 FPER4ES5  Snap,ring 4 5-6t
- GB/T894.1 FPERSES5  Snap,ring 6 7-8t
7 M50A3-40300 R #41  Side Roller 4
8 GB/T5783 IEFEM12X 1.5 X 55 Bolt 8
9 GB/T93 JHE12  Washer, lock 8
10 M50A3-40003 ##JE  Washer 8
11 MS50A3-40004 R Spacer 8
12 GB/T70.1 N A SR BRET M14X20 Screw 1

8-14



PR (M4 E D
Lift Bracke(Full Free 2-Stage Mast KZM)

8-15



XA (e e i)
Lift Bracke(Full Free 2-Stage Mast KZM)

Fes FAf TR K it
Item Part No Description Q’ty Remark

1 M50A3-60000 PUT S Backrest ass’y 1

2 Z770B3-50000 BT XL Lift bracket ass’y 1

3 GB/T5786 B2FEM14 X 1.5 X 30 Bolt 8

4 GB/T93 #i#k14  Washer, lock 8

5 M50A3-40200 F%%  End Roller 6

6 GB/T894.1 #PEPSPE 55 Snap,ring 6

7 M50A3-40300 %4 Side Roller 4

8 GB/T5783 B2FEM12 X 1.5 X 55 Bolt 8

9 GB/T93 #iF12  Washer, lock 8

10 M50A3-40003 M Washer 8

11 MS50A3-40004 e Spacer 8

12 GB/T70.1 N AT SR BRET M14X20 Screw 1

8-16



WX (=H4aEd)
Lift Bracket(Full Free 3-Stage Mast KZM)

8-17



WX (=H4aEd)
Lift Bracket(Full Free 3-Stage Mast KZM)

Fes FAf TR K */E
Item Part No Description Q’ty Remark
1 M50A3-60000 0T Backrest ass’y 1
2 S50B3-50000 T XLk Lift bracket ass’y 1 5-6t
- S70B3-50000 BT X HLS R Lift bracket ass’y 1 7-8t
3 GB/T5786 MM 14X 1.5 X 30 Bolt 8
4 GB/T93 #iF14  Washer, lock 8
5 MS50B3-40200 T¥&%  End Roller 4 5-6t
- M50A3-40200 T %  End Roller 6 7-8t
6 GB/T894.1 FPER4ES5  Snap,ring 4 5-6t
- GB/T894.1 FPERSES5  Snap,ring 6 7-8t
7 M50A3-40300 R #41  Side Roller 4
8 GB/T5783 IEFEM12X 1.5 X 55 Bolt 8
9 GB/T93 JHE12  Washer, lock 8
10 M50A3-40003 ##JE  Washer 8
11 MS50A3-40004 R Spacer 8
12 GB/T70.1 N A SR BRET M14X20 Screw 1

8-18



RESNE ¥ ith
Mast(Normal mast KM)

8-19



RENE ¥ NIty
Mast(Normal mast KM)

Fes FAf TR K it

Item Part No Description Q’ty Remark
1 M50B3-10000 AMTTHE Outer master 1 5-6t
- M70B3-10000 AMTTHE Outer master 1 7-8t
2 M50A3-00002 Hh#l Bushing 2
3 MS50A3-00001 YR Cap 2
4 GB/T5782 2 FEM22 X 1.5 X 140 Bolt 4
5 GB/T93 513422 Washer,lock 4
6 JB/T7940.1 B AR A MAFM10X 1 Fitting 2
7 M50A3-00100 AR LS RS 8 Pin axle ass’y 2
8 GB/T5786 BEFEMI10 X 1.25X 20 Bolt 2
9 GB/T93 FF10 Washer,lock 2
10 MS50B3-40200 T¥R%  End Roller 4 5-6t
- M50A3-40200 %% End Roller 4 7-8t
11 GB/T894.1 PPERSE55  Snap ring 4
12 MS50A3-40005 BRAZHFER  Slipper 2
13 MS50A3-40006 WAL T Shim 6
14 M50B3-30000 W1J74% Inner master 1 5-6t
- M70B3-30000 W14  Inner master 1 7-8t
15 M50A3-40300 R4 Side roller 4
16 GB/T5783 #Z2FEM12X 1.25X 55 Bolt 8
17 GB/T93 #1312 Washer,lock 8
18 M50A3-40003 g Washer 8
19 M50A3-40004 # P Spacer 8

8-20



I3 (4 E D
Mast(Full Free 2-Stage Mast KZM)




E QR S REED

Mast(Full Free 2-Stage Mast KZM)

Fes FAf TR K it
Item Part No Description Q’ty Remark
1 Z70B3-10000 AMTTEE Outer master 1
2 M50A3-00002 Hh4+ Bushing 2
3 M50A3-00001 YJEH  Cap 2
4 GB/T5782 2 FEM22 X 1.5 X 140 Bolt 4
5 GB/T93 31 #4422 Washer,lock 4
6 JB/T7940.1 B8 S v JHAFM10 X 1 Fitting 2
7 M50A3-00100 AR RS RS B Pin axle ass’y 2
8 GB/T5786 BEFEMI10X 1.25X 20 Bolt 2
9 GB/T93 10 Washer,lock 2
10 M50A3-40200 % End Roller 4
11 GB/T894.1 #E P4 SS  Snap ring 4
12 MS50A3-40005 FRAZ I E  Slipper 2
13 MS50A3-40006 WAL T Shim 6
14 Z770B3-30000 W14  Inner master 1
15 M50A3-40300 MI7EEE 20 Side roller 4
16 GB/T5783 #2FEM12 X 1.25X 55 Bolt 8
17 GB/T93 513412 Washer,lock 8
18 M50A3-40003 8 Washer 8
19 MS50A3-40004 P Spacer 8

8-22



T4 (=2 At
Mast(Full Free 3-Stage Mast KZM)




28 (=4 8ad)

Mast(Full Free 3-Stage Mast KZM)

Jr 5 FT T 24 FR 4§y 2T
Item Part No Description Q’ty Remark
1 S50B3-10000 HNT14E Outer master 1 5-6t
- S70B3-10000 ANIT14E Outer master 1 7-8t

2 MS50A3-00002 44t Bushing 2

3 MS50A3-00001 YR Cap 2

4 GB/T5782 B2 AEM22 X 1.5 X 140 Bolt 4

5 GB/T93 #4822 Washer,lock 4

6 JB/T7940.1 B8 S v M0 X 1 Fitting 2

7 MS50A3-00100 v LA il AL B Pin axle ass’y 2

8 GB/T5786 IZFEM10X 1.25X 20 Bolt 2

9 GB/T93 FE10 Washer,lock 2

10 S50B3-20000 F1I 748 Medium master 1 5-6t
- S70B3-20000 Hi 748 Medium master 1 7-8t
11 S50B3-30000 M T1%4%  Inner master 1 5-6t
- S50B3-30000 WT14¢  Inner master 1 7-8t
12 MS50A3-40005 BRAZ WS ER  Slipper 4

13 MS50A3-40006 WALHST  Shim 12

14 M50B3-40200 T %  EndRoller 8 5-6t
- MS50A3-40200 F¥R%  End Roller 8 7-8t
15 GB/T894.1 S P4 55 Snap ring 8

16 M50A3-40300 R se 41 Side roller 8

17 GB/T5783 BEAEM12 X 1.25X 50 Bolt 16

18 GB/T93 i 4412 Washer,lock 16

19 M50A3-40003 #J8 Shim 32

20 M50A3-40004 # AL Spacer 16

8-24



AT GL (BEEAT)

Lift cylinder(Normal mast KM)

il

. l.-:'_‘i i
244 % 17
: 14-
21
15 -k
16 €3
18 —H

19 ™=




AT GL (BEEAT)

Lift cylinder(Normal mast KM)

Jr 5 FT T 24 FR 4§y 2T
Item Part No Description Q’ty Remark
A AS50A4-10100 ETHMELE L Lift cylinder ass'y 2
1 A50A4-10101 i EF Rod 2
2 A50A4-10102 B2 fE  Seal,dust 2
3 A50A4-10103 U % & U-ring 2
4 A50A4-10104 M 15 #il 7 (6035) Bushing 2
5 A50A4-10105 fr 3 Cap 2
6 A50A4-10106 12 5£2G3/8" Plug 2
7 GB/T3452.1 OJF % ¥} [§92.5X 55 O-ring 2
8 A50A4-10107 J£F  Plug 2
9 GB/T80 IEETM6X8  Screw 4
10 A50A4-10108 ¥k Elbow 2
11 A50A4-10109 H4A&  Cylinder 2
12 A50A4-10110 WHELE  Spacer YIS
13 A50A4-10111 N2 $5kE Ring 2
14 A50A4-10112 KR Wearing 2
15 A50A4-10113 K Snapring 2
16 A50A4-10114 UJE % Bl U-ring 2
17 A50A4-10115 5 JE  Piston 2
18 A50A4-10116 IZHE Nut 2
19 GB/T91 #46.3X60 Pin 2
20 A50A4-10117 71 Piston 2
21 A50A4-10118 3% Spring 2
22 GB/T5786 12 FEM30X2X 70 Bolt 2
23 GB/T93 FF30 Washer,lock 2
24 GB/T5786 BFEM16X1.5X50 Bolt 4




AT GL (BEEAT)

Lift cylinder(Normal mast KM)

il

. l.-:'_‘i i
244 % 17
: 14-
21
15 -k
16 €3
18 —H

19 ™=




AT GL (BEEAT)

Lift cylinder(Normal mast KM)

Fes FAf TR K it
Item Part No Description Q’ty Remark
25 M50A3-80004 URLIZEF: U-bolt 2

26 MS50A3-80003 MELSCHE P Support 2

27 M50A3-80002 4L Rubber 2

28 GB/T6171 B2 REM12X1.25 Nut 4

29 GB/T93 5L #4412 Washer,lock 4

30 GB/T97.1 - #4412 Washer 4

31 GB/T5786 IZFEM16X1.25X65 Bolt 2

32 GB/T97.1 V- #416 Washer 2

33 GB/T6171 B2 REM16X 1.5 Nut 2

34 LH2044 XN 45 S Chain 2

35 M50A3-80100 BE4S S Sheave 2

36 GB/T894.1 $4P855 Snap ring 2

37 GB/T6171 B2 REM24 X2 Nut 2

38 A50A4-10119 BRIIERE Nut 4

39 GB/T91 #43.2X40 Pin 4

8-28



AR TH G P4 E D

Front Lift cylinder(Full Free 2-Stage Mast KZM)

I
11—@
12—




AR TH G P4 E D

Front Lift cylinder(Full Free 2-Stage Mast KZM)

Jr 5 FT T 24 FR 4§y 2T
Item Part No Description Q’ty Remark
A A50B4-10300 AR THMELE . Front lift cylinder ass'y 1
1 A50B4-10301 W ZEH Rod 1
2 A50A4-10302 i 2b P8 Seal,dust 1
3 A50A4-10303 HhE100X115X9  Ring 1
4 AS50A4-10304 W5 %7K Bushing 1
5 A50A4-10305 fI & Cap 1
6 A50A4-10306 2 9£7.G3/8" Plug 1
7 GB/T3452.1 OJF % $} Pl130X3.1 O-ring 1
8 A50A4-10307 J£1 Plug 1
9 GB/T80 PZETM6X8  Screw 2
10 A50A4-10308 4P 115X 130X3 Ring 1
11 A50A4-10309 LI 32K FR130X30X3  Wearing 1
12 A50A4-10310 fLE130X115X9 Ring 1
13 A50A4-10311 W IR Piston 1
14 A50A4-10312 3% Spring 1
15 A50B4-10302 BLAA  Cylinder 1
16 LH2044 XN B 4% 5L Chain 2
17 GB/T5786 12 FM24 X2 X 65 Bolt 4
18 GB/T93 P24 Washer,lock 4
19 Z70B3-80100 B3k & B R Sprocket seat ass'y 1
20 GB/T5786 B2 FEM30X 2X 80 Bolt 1
21 GB/T93 #1#30 Washer,lock 1
22 MS50A3-80100 BEfe S A Sheave 2
23 GB/T894.1 14 /855 Snap ring 2
24 GB/T5783 B2 FEM10X20 Bolt 2
25 GB/T93 #ET10 Washer,lock 2
26 Z70B3-80001 BE 2 $44 Chain baffle 1

8-30



HI AR T ML (=779 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

! 26
|
|

8-31

19
20



HI AR T ML (=779 4 H )

Front Lift Cylinder (Full Free 3-Stage Mast KZM)

Jr 5 FT T 24 FR 4§y 2T
Item Part No Description Q’ty Remark
A A50B4-10500 AU THMELE A Front lift cylinder ass'y 1
1 A50B4-10501 iM% Rod 1
2 A50A4-10302 i 22 P8 Seal,dust 1
3 A50A4-10303 100X 115X9  Ring 1
4 A50A4-10304 W5 7K Bushing 1
5 A50A4-10305 fl & Cap 1
6 A50A4-10306 W2 9£7.G3/8" Plug 1
7 GB/T3452.1 OJF %+ P§130X3.1 O-ring 1
8 A50A4-10307 JE1 Plug 1
9 GB/T80 IZETM6X8 Screw 2
10 A50A4-10308 $i8115X130X3 Ring 1
11 A50A4-10309 LR X A& FR130X30X3  Wearing 1
12 AS50A4-10310 fLE130X115X9 Ring 1
13 A50A4-10311 W IR Piston 1
14 A50A4-10312 W3  Spring 1
15 A50B4-10502 EL{&  Cylinder 1
16 LH2044 XN BE4 B A Chain 2
17 GB/T5786 B2 FEM24 X 2X 70 Bolt 4
18 GB/T93 #E24 Washer,lock 4
19 GB/T5786 IR EM20X 1.5X55 Bolt 1
20 GB/T93 # 20 Washer,lock 1
21 S70B3-80100 B3k & BLE% Sprocket seat ass'y 1
22 GB/T5786 B2 FEM30X2X 60 Bolt 1
23 GB/T93 #E30 Washer,lock 1
24 MS50A3-80100 FEfE SV Sheave 2
25 GB/T894.1 4 P855 Snap ring 2
26 GB/T5783 B2 KM 10X 20 Bolt 2
27 GB/T93 F 10 Washer,lock 2
28 S70B3-80002 BE 2 $44 Chain baffle 1

8-32



JE A2 T ML (P9 779 4 3 )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

8-33



JE A2 T ML (P9 779 4 3 )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Fes FAf TR K it
Item Part No Description Q’ty Remark

A AS50B4-10400 JaE TFMIGLE L Rear lift cylinder ass'y 2

1 GB/T1235 O7Y %% f fEl45X 3.1 O-ring 1
2 A50A4-10401 Bl 2k Dust ring 2

3 A50A4-10402 460X 70X 3 Ring, back up 2

4 A50A4-10403 Hh F 2% 351 FEl60 X 70X 6 Ring 2
5 A50A4-10404 B9 75 5l 765X 60X 35  Guide bushing 2

6 A50A4-10405 fil &% Cap, lift cylinder 2

7 GB/T70 WS M IRETM8 X 20  Screw 4
8 JB/T982 5% B8 Gasket 2

9 AS50A4-10406 A HEMS  Plug 2
10 GB/T1235 OZY %% 4§80 X 3.1 O-ring 2
11 A50A4-10407 F4 8 75.2X80X 1.5 Ring, back up 2
12 A50B4-10403 F G ZEAT  Piston rod R.H. 1
13 A50B4-10404 JE3G ZEFF Piston rod L.H. 1
14 A50B4-10401 A HLAK  Cylinder R.H. 1
15 A50B4-10402 JEfIAR  Cylinder L.H. 1
16 A50A4-10410 FLH 32K 34880X 25X 2.5 Backup ring 2
17 A50A4-10413 £ Spacer e
18 GB/T5786 B2 AEM12X1.25X35 Bolt 2
19 GB/T93 #E12 Washer,lock 2
20 GB/T5786 BZFEM20X 1.5X60 Bolt 2
21 GB/T93 #E20 Washer,lock 2
22 M35A3-80001 UM iZEF:  U-bolt 2
23 M30A3-80003 T S Support 2
24 M30A3-80002 ¥ Rubber 2
25 GB/T6171 B2 REM 10X 1.25 Nut 4

8-34



JE A2 T ML (P9 779 4 3 )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

8-35



JE A2 T ML (P9 779 4 3 )

Rear Lift Cylinder (Full Free 2-Stage Mast KZM)

Jr 5 FT T 24 FR 4§y 2T
Item Part No Description Q’ty Remark
26 GB/T93 #3810 Washer,lock 4
27 GB/T97.1 #4410 Washer 4
28 GB/T5786 BEFEM12X1.25X35 Bolt 2
29 GB/T97.1 SE#412 Washer 2
30 GB/T6171 B2 REM 12X 1.25 Nut 2
31 A50A4-10414 IE  Sleeve 1
32 A50A4-10415 s Spool 1
33 A50A4-10416 W% Spring 1
34 A50A4-10417 & JfE  Seat 1
35 GB/T3452.1 OZY %% 5 FE30 X 2.65 O-ring 1
36 A50B4-10405 Ji Seat, valve 1

8-36



Ja R THMT AT (=7 4 A )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

L] I:! 5
@ ® ELL 89 'F3 10
y > = S
T -7
D—18
- ) @
% R | 3
12 E_:ﬂ , ] =t
xens | i 31
o 35’&&
N/

S 26
” g é 27
13 & ,
17 <. 5 N
14— —
15 -

8-37



Ja R THMT AT (=7 4 A )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

Jr 5 FT T 24 FR 4§y 2T
Item Part No Description Q’ty Remark
A A50B4-10600 JE TR % Rear lift cylinder ass'y 2
1 A50B4-10601 i ZEM Rod 2
2 A50A4-10602 i 72 P8 Seal,dust 2
3 A50A4-10603 Hh 60X 70X 6 Ring 2
4 A50A4-10604 5 15 %l 74 (6045) Bushing 2
5 AS50A4-10605 il 5 Cap 2
6 AS50A4-10606 12 J£7G3/8" Plug 2
7 GB/T3452.1 OJF % +} P§l106X3.55 O-ring 2
8 A50A4-10607 %61 Plug 2
9 GB/T80 IZETM6X8 Screw 4
10 A50A4-10608 Wk Elbow 2
11 A50B4-10602 EL{&  Cylinder 2
12 A50A4-10610 WL Spacer e
13 A50A4-10611 WMz 5P Ring 2
14 A50A4-10612 YR80 X25X2.5 Wearing 2
15 A50A4-10613 F4H70X80X3 Ring 2
16 AS50A4-10614 fLE80X70X6 Ring 2
17 A50A4-10615 5 JE  Piston 2
18 A50A4-10616 F4PE60X70X3 Ring 2
19 A50A4-10617 W Rotary 2
20 A50A4-10618 W% Spring 2
21 LH2044 XN B4 B Chain 2
22 GB/T5786 B2 FEM30X2X 70 Bolt 2
23 GB/T93 #E30 Washer,lock 2
24 GB/T5786 B2 FEM16X1.5X50 Bolt 2

8-38



Ja R THMT AT (=7 4 A )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

L] I:! 5
@ ® ELL 89 'F3 10
y > = S
T -7
D—18
- ) @
% R | 3
12 E_:ﬂ , ] =t
xens | i 31
o 35’&&
N/

S 26
” g é 27
13 & ,
17 <. 5 N
14— —
15 -

8-39



Ja R THMT AT (=7 4 A )

Rear Lift Cylinder (Full Free 3-Stage Mast KZM)

Fes FAf TR K it
Item Part No Description Q’ty Remark
25 M50A3-80004 URLIZEF: U-bolt 2

26 MS50A3-80003 MELSCHE P Support 2

27 M50A3-80002 4L Rubber 2

28 GB/T6171 B2 REM12X1.25 Nut 4

29 GB/T93 jii #4412 Washer,lock 4

30 GB/T97.1 - #4412 Washer 4

31 GB/T5786 IZFEM16X1.5X70 Bolt 2

32 GB/T97.1 V- #416 Washer 2

33 GB/T6171 B2 REM16X 1.5 Nut 2

34 M50A3-80100 BE#e M Sheave 2

35 GB/T894.1 41855 Snap ring 2




{5 3 5T
Tilt cylinder




{5 3 5T
Tilt cylinder

Fes FAf TR K it
Item Part No Description Q’ty Remark
1 A50A3-10200 AR EL R B Tilt cylinder assy 2
2 A50A3-10201 Hl A M IEMEZ1/8 " Nipple grease 2
3 A50A3-10202 15 5l 755060 Bushing 2
4 A50A3-10203 HIA  Earring 2
5 GB/T5782 B2 FEM16X70 Bolt 2
6 GB/T6710 IZEIM16  Nut 2
7 GB/T93 F I 16 Washer,lock 2
8 A50A3-10204 B 22 P8l 72 Seal,dust 2
9 GB/T893.1 14872 Ring,snap 2
10 AS50A3-10205 4 Ring,snap 2
11 A50A3-10206 UM% 3 BE50 U-ring 2
12 A50A3-10207 748 Ring,snap 2
13 A50A3-10208 15 5l 755030 Bushing 2
14 A50A3-10209 S %  Guide,sleeve 2
15 GB/T1235 OZY % 151 jE O-ring 2
16 A50A3-10210 4 Ring,snap 2
17 A50A3-10211 7% ZE1K piston body 2
18 A50A3-10212 Yx#% B[ ring 4
19 A50A3-10213 WARIR  Wearing 2
20 AS50A3-10214 4 Ring,snap 2
21 A50A3-10215 HL4A  Tube,cylinder 2
22 A50A3-10216 N 15 % 745058 Bushing 2
23 M50A3-00100 RN G 4 S B Pin axle ass’y 2




{5 3 5T
Tilt cylinder




{5 3 5T
Tilt cylinder

Jr 5 FT T 4 R K VT
Item Part No Description Q’ty Remark

24 GB/T5786 IEAEM10X 1.5X 20 Bolt 2

25 GB/T93 #4410 Washer,lock 2

26 A50A3-10217 WAEEHE  Spacer 2

27 A50A3-10218 FET  Plug 2

28 GB/T73 X EIZETM10X 12 Screw 2

29 A50A3-10219 WFE%E  Bushing 2




L. HA ARG
ELECTRIC SYSTEM



W) AR B

Instrument assembly(Hydraulic transmission)

>
g

e 4

1 | /Kili#% %A Temperature

S | BERGRG AR

Circuit board & meter core

3 PRI K AL Fuel meter

4 MM % Cover

5 4h 5% Shunk

J& i fi Rrar cover

M5 FRIR Type sign

0 X |

1644 5 16-wire socket

9-01



HARS

Electric system

O1010
o0

[ [ofo
;

3 tarming ight switch
54 |Or0[01010
L |oro] [oto

Hi, S 2k 4 ¥ (FD/Y 50,60,70,80-CY 1/S3/G3/G4)
Electrical circuit diagram(FD/Y 50,60,70,80-CY 1/S3/G3/G4)

9-02



HARS

Electric system

Jr 5 TS T B 24 FR o U
Item Part No Description Q’ty Remark
1 DT04G-24WD2 Hi KX Head lamp ass’y 2
2 DT04G-24Z2QX Hi/NT Side lamp ass’y 2
3 DT02G-Jk804-5D 44T Integral switch 1
i A o FD/Y50,60,70,80-CY 1
4 DT01G-ZB908 HA1LR  Combination 1 | Wiy Gaycs
- DTO01G-ZB908W ML Combination 1 | FD30,60,70,80-KMS2
5 A30C2-00500 AT R Right head guard harness 1
6 DZ03G-RC3/4 ML KES  Oil temp sending unit 1
FD50,60,70,80-CY1
) e - ~ /W3/S3/YC2/KMS2
7 A30B2-00900 a4 Fused link wire 1 Y 50.60.70.80.G3 G4
- A50K2-80200 ¥4k Fused link wire 1 | FD50,60,70,80-KMS2
- FD/Y50,60,70,80-CY 1
8 A30C2-20002 HiLfii Battery 2 | WASORIGAN
- A90F2-20100 L Battery 2 | FD50,60,70,80-KMS2
[ b FD/Y50,60,70,80-CY 1
9 A30G2-00700 HU G2k (+)  Cable L | waGsicane
- A50B2-00700 5|46 (+)  Cable 1 |[FD50,60,70,80-S3/KMS2)
v e FD50,60,70,80-CY 1/W3
10 | A50B2-01100 & ZE Battery cables I | S3/vCoKMS2
\ v FD/Y50,60,70,80-CY1
11 | A30C2-00800 HLJ 514 (=) Cable L wW3/S3/GRIGA/ Y C2
- A50B2-00800 14 (=)  Cable 1 | FD50,60,70.80-KMS2
12 DZ05G-YG411 vH Hs % 2 I Soil pressure warning switch 1 FD50,60,70,80-CY1
- DZ05G-YG408 R R TF JCoil pressure warning switch 1 FD50,60,70,80-S3
- A90F2-50200 7 s 4 % JF SCoil pressure warning switch 1 | FD50,60,70,80-KMS2
13 DZ03G-Z3/8 KA %S Water temp sending unit 1 [FD50,60,70,80-CY1/YC2
- | DZ03G-WG430 KIS Water temp sending unit I | T S0.7080-W3
- DZ03G-R1/28Y K AL A Water temp sending unit 1 FY50,60,70,80-G3
- A90F2-50100 KIEAE LS Water temp sending unit 1 | FD50,60,70,80-KMS2
14 | DT04G-LTD152 #ORKT Caution light 1
15 1807 fR$L7H7  Binding 20

9-03



ARG
Electric system

L S—

i itk
ol temperature water temperature

A

back light . = B Hou!
AR\ VA RAYA T

ks B R iR R £
waurse;en\nm\ charging instruction preheat instruction air- m? nstuction instrument

ST
low oil pressure il

o010
[e5:8)

orr| |00
S

T wming light swith
sil |O10|01010
a1 o0 [O10

" OFF
o 2{ofHo]ofofo
menl 27 [OFO[ ™[O0

T?ﬁsiﬁ' - Tffdd&%d

------

e wani;
TN IE
1
4

.......

1A 2k 4% ] (FD50,60,70,80-W3/Y C2/KMS2)
Electrical circuit diagram(FD50,60,70,80-W3/YC2/KMS2)

9-04



HARS

Electric system

Jr 5 TAFT T 4 R K HIE
Item Part No Description Q’ty Remark
16 DT09G-DJB24B BIZEMENS 2% Back buzzer 1
17 | DT04G-XH8-163 | J5HT Rear lights I | o8-y
- | DT04G-XHS8-16.3-13 J5HF4] Rear lights | s 06070-G3/G4
18 | DT03G-YG312 BRI AL 3% Fuel sensor I e et
19 | A50B2-01000 WZErh 84 Panel I | e
- A30C2-10100 XA gs 6 Panel 1 | FY50,60,70,80-G3/G4
20 | DT05G-JK205A JHIIZN T ¢ Brake switch 1
21 A50C2-80100 FEH LW Vehicle harness 1 FD50,60,70,80-CY1
- A50D2-80100 A2 Vehicle harness 1 FD50,60,70,80-W3
- AS50E2-80100 AL W Vehicle harness 1 FD50,60,70,80-S3
- A50F2-80100 4G Vehicle harness 1 FY50,60,70,80-G4
- A5012-80100 WA Vehicle harness 1 FY50,60,70,30-G3
- A50G2-80100 A2 Vehicle harness 1 FD50,60,70,80-YC2
- A50K2-80100 HEHLE W Vehicle harness 1 | FD50,60,70,80-KMS2
22 | DT09G-DL224ED | Him|W\ Horn 1
23 A30C2-00400 JEAP TSR SR Left head guard harness 1
24 | ID281A-120A Ja B4k HL 8% Starter relay 1 |FD50,60,70.80-CY1/S3
- JD281A-120A JA B4k 1 Starter relay 2 | FD50,60,70,80-KMS2
25 | TD06G-ID1914 W 4k 2% Auxiliary relay 1 | FY50,60,70,80-G3/G4

9-05




T bR

SCUTCHEON



10-01

HL R

27
il
10
FER
M1
By liiimiil I
A-A
LT 1 = | [ 1]
24



AN

Decal
Fes FAf TR K */E
Item Part No Description Q’ty Remark

1 GCI0170 “HEF . Decal 2 W flhomeland
- GCI0039 “GOODSENSE” (1)  Decal 2 41 flgo abroad
2 GCI0001 GAFREFRE Decal, safety 2 P Fifhomeland
- GCIYO053 LARFRERM Decal, safety 2 4t Hlgo abroad
3 GCI0022 CE#RiH Decal 2 4l go abroad
4 GCI0014 PR Decal,sling 2 M Hhomeland
- GCIY066 PR Decal,sling 2 4 Hlgo abroad
5 GCI0006 XRS5 h5 Decal,model 2

6 GCI10034 “50” “FFf  Decal 2 5t

- GCI0035 “60” I  Decal 2 6t

- GCI0036 “70” FFE  Decal 2 7t

- GCI0037 “80” 7F£  Decal 2 8t

7 GCI0041 “GOODSENSE” (/) Decal 1

8 GCI0005 JA BN AR 240 Decal,caution 1 W Fihomeland
- GCIY057 JA B AT A 40 Decal,caution 1 [ 41 Fl go abroad
9 GCI0008 Is& kR Decal, fuel 1 %] homeland
- GCI0092 MILPGHRE  Decal,fuel 1 | [HALPG/Hhomeland
- GCIY060 sk Decal,fuel 1| E4MEmH] go abroad
- GCIY096 JNLPGHRIE  Decal,fuel 1 | E4hLPGH go abroad
10 GCI0418 WBRP i U X 44 Name plate 1 [ /9 Flhomeland
- GCIY419 WP U X 44 Name plate 1 4k H go abroad
11 GCI0016 A% | EHENT J4Y5 257 Decal, padlod mast space| 1 % Hhomeland
- GCIY068 A% | EUENT T4 5257 Decal, padlod mast space| 1 [ 4} Fl go abroad
12 GCI10017 W EAG T Decal,notice thumb hand 1 " Fhomeland
- GCIY069 W EAG T Decal,notice thumb hand 1 4k Fgo abroad
13 GCI0013 BIG % b Decal,tyre safety 1 M JHhomeland
- GCIY065 Bt % b Decal,tyre safety 1 [l 41 H go abroad

10-02



10-03

HL R

27
il
10
FER
M1
By liiimiil I
A-A
LT 1 = | [ 1]
24



AN

Decal
g TS T 44 F e ik
Item Part No Description Q’ty Remark

14 GCI0010 I W # i Decal,adding hydraulic oil 1 M filhomeland
- GCIY062 I s A5 i Decal,adding hydraulic oil 1 [# 41l go abroad
15 GCIY273 PSR 2R R Read instructions warning 1

16 GCIY272 RUAHELH R Fasten seat belts warning logo| 1

17 GCI0051 A fuf 26 b8 #5-7t Decal,Iubrication chart 1 N fThomeland
- GCIY083 B fuf HH Ze b4 5-7t Decal,Iubrication chart 1 41l go abroad
18 GCI0407 NPT Decal Parking brake adjustment| 1 M Flhomeland
- GCIY275 NZEH% T Decal Parking brake adjustment| 1 [ 4} H]go abroad
19 GCl0412 FRIFRIH Decal 1 M fhomeland
- GCIY411 FHFRA Decal 1 41 go abroad

20 GCI0003 TV RS bR Decal,lubrication chart | 1 I il homeland
- GCIY055 T RSB bRk Decal,Iubrication chart 1 4hFHgo abroad
21 GCl10004 flEHIZ bR M Decal 1 P Hlhomeland
- GCIY056 FEFIZAURIBRE Decal 1 4} Higo abroad
22 GCI0012 s %4 hn 8 Decal, fan safety 1 W Jfhomeland
- GCIY064 Kk %A An . Decal,fan safety 1 [l 7} F go abroad
23 GCI0009 IR bR B Decal,antifreeze liquid 1 P Fifhomeland
- GCIY061 NG W kRS Decal,antifreeze liquid 1 [ 41 H go abroad
24 GCI0098 Logo () #5f# Decal 1

25 GCI0103 “EHEEHEXE” T Decal 1 4 filhomeland
26 GCI0122 L FRIH Warning logo 1 P Fhomeland
- GCIY 124 AEFRH Warning logo 1 4hH go abroad
27 GCI0121 H1 5 kiR Electrical warning logo 1 P lhomeland
- GCIY125 HLS 25 b Electrical warning logo 1 [l 4} go abroad
28 GCI0409 A% |13 A\ bR/ Ban manned sign 1 P4 Ffhomeland
- GCIY410 2813 AR Ban manned sign 1 4hH go abroad
29 GCIY408 Bic FEE AR IE Weight lifting logo 2

10-04



<!

j

ZHE ODODSENSE FORKLIFT CC

k& FAXEEIIXESE118¢

Add:Haiche ad 1188#, Binhai Industria
Taizhou, ang, China

FiE(Tel):0576 8896 0086-576-826988

f£E(Fax):0576-8 99 0086-576-827073

BB #E(E-mail):sales senseforklift.com

R dEHttp://ww rklift.com

AR & Lk (Free 1ine):400-8802020

NO:A022




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	页面 24
	页面 25
	页面 26
	页面 27
	页面 28
	页面 29
	页面 30
	页面 31
	页面 32
	页面 33
	页面 34
	页面 35
	页面 36
	页面 37
	页面 38
	页面 39
	页面 40
	页面 41
	页面 42
	页面 43
	页面 44
	页面 45
	页面 46
	页面 47
	页面 48
	页面 49
	页面 50
	页面 51
	页面 52
	页面 53
	页面 54
	页面 55
	页面 56
	页面 57
	页面 58
	页面 59
	页面 60
	页面 61
	页面 62
	页面 63
	页面 64
	页面 65
	页面 66
	页面 67
	页面 68
	页面 69
	页面 70
	页面 71
	页面 72
	页面 73
	页面 74
	页面 75
	页面 76
	页面 77
	页面 78
	页面 79
	页面 80
	页面 81
	页面 82
	页面 83
	页面 84
	页面 85
	页面 86
	页面 87
	页面 88
	页面 89
	页面 90
	页面 91
	页面 92
	页面 93
	页面 94
	页面 95
	页面 96
	页面 97
	页面 98
	页面 99
	页面 100
	页面 101
	页面 102
	页面 103
	页面 104
	页面 105
	页面 106
	页面 107
	页面 108
	页面 109
	页面 110
	页面 111
	页面 112
	页面 113
	页面 114
	页面 115
	页面 116
	页面 117
	页面 118
	页面 119
	页面 120
	页面 121
	页面 122
	页面 123
	页面 124
	页面 125
	页面 126
	页面 127
	页面 128
	页面 129
	页面 130
	页面 131
	页面 132
	页面 133
	页面 134
	页面 135
	页面 136
	页面 137
	页面 138
	页面 139
	页面 140
	页面 141
	页面 142
	页面 143
	页面 144
	页面 145
	页面 146
	页面 147
	页面 148
	页面 149
	页面 150
	页面 151
	页面 152
	页面 153
	页面 154
	页面 155
	页面 156
	页面 157
	页面 158
	页面 159
	页面 160
	页面 161
	页面 162
	页面 163
	页面 164
	页面 165
	页面 166
	页面 167
	页面 168
	页面 169
	页面 170
	页面 171
	页面 172
	页面 173
	页面 174
	页面 175
	页面 176
	页面 177
	页面 178
	页面 179
	页面 180
	页面 181
	页面 182
	页面 183
	页面 184
	页面 185
	页面 186
	页面 187
	页面 188
	页面 189
	页面 190
	页面 191
	页面 192
	页面 193
	页面 194
	页面 195
	页面 196
	页面 197
	页面 198
	页面 199
	页面 200
	页面 201
	页面 202
	页面 203
	页面 204
	页面 205
	页面 206
	页面 207
	页面 208
	页面 209
	页面 210
	页面 211
	页面 212
	页面 213
	页面 214
	页面 215
	页面 216
	页面 217
	页面 218
	页面 219
	页面 220
	页面 221
	页面 222
	页面 223
	页面 224
	页面 225
	页面 226
	页面 227
	页面 228
	页面 229
	页面 230
	页面 231
	页面 232
	页面 233
	页面 234
	页面 235
	页面 236
	页面 237
	页面 238
	页面 239
	页面 240
	页面 241
	页面 242
	页面 243
	页面 244
	页面 245
	页面 246
	页面 247
	页面 248
	页面 249
	页面 250
	页面 251
	页面 252
	页面 253
	页面 254
	页面 255
	页面 256
	页面 257
	页面 258
	页面 259
	页面 260
	页面 261
	页面 262

